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p.4,p.5 Change RF part voltage 3.0 V to 3.3 V.
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p.1, p.4, p.8, | Changed "type of equipment".
p.16 - p.28,
p.33 - p.43,
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UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN
+81 463 50 6400

+81 463 50 6401

Telephone:
Facsimile:



Test Report No.  : 10762851S-A

Fégfed date f/l%fyszzo, 2015

FCCID : JFZT6001S
CONTENTS PAGE
SECTION 1: Customer infOrMation .........coooeererereninieiesie e 4
SECTION 2: Equipment under test (E.U.T.) v 4
SECTION 3: Test specification, proceduresand results........ccccveveveevevceeseesesceeseene, 5
SECTION 4: Operation of E.U.T. during testing ........ccecceveererienieeneeie e 7
SECTION 5: RF OULPUL POWES .....eiiiiiieeiiie sttt st e st sne e sneeesneeenns 9
SECTION 6: Modulation CharaCteriStiCS .......cocuriireereriirie e 9
SECTION 7: Emission Bandwidth and Field strength of spuriousradiation (emission masks)
............................................................................................................................................. 11
SECTION 8: Spuriousemission at Antenna TerminalS........cccocevvvceeveecesceeseeseecen 11
SECTION 9: Field Strength of Spurious Emission (except emission masks)............. 12
SECTION 10: Frequency Stability......ccccooieiieieeiere e 14
ContentsS Oof APPENDIXES ...ttt st 15

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN
Telephone: +81 463 50 6400

Facsimile: +81 463 50 6401



Test Report No.  : 10762851S-A

Page 4 0of 52
Issued date : May 20, 2015
FCCID : JFZT6001S
Revised date : November 11, 2015
SECTION 1: Customer information
Company Name :Audio-Technica Corporation
Address . 2-46-1 Nishi-naruse, Machida, Tokyo 1866 Japan
Telephone Number © +81-42-739-9148
Facsimile Number © +81-42-739-9160
Contact Person :  Takashi Iwasa
SECTION 2: Equipment under test (E.U.T.)
21 I dentification of E.U.T.
Type of Equipment : UHF SYNTHESIZED WIRELESS TRANSMITTER
Model Number : ATW-T6001 S
Serial Number . Refer to Section 4.2
Rating . DC 3V (battery)
Country of Mass-production : Japan
Condition of EUT . Production prototype
(Not for Sale: This sample is equivalent to massdpced items.)
Receipt Date of Sample :April 20, 2015
Modification of EUT : The test lab did not make the modification to th& Bupplied from the customer to have it pass
the tests.

22 Product Description

Model: ATW-T6001 S (referred to as the EUT in thjsort) isa UHF SYNTHESIZED WIRELESS TRANSMITTER.

General Specification
Clock frequency(ies) in the system 26 MHz (VCTCOXQ4 MHz (MPU clock)

Radio Specification

Radio Type : Transmitter

Frequency of Operation : 946.125 MHz to 949.875 MHz
Modulation : Frequency modulation
Emission designator : 62K5F3E

Neccessary Bandwidth : 62.5kHz =2M + 2D

where M: Maximum modulation frequency = 15 kHz
D: Peak deviation = 16.25 kHz

Channel spacing : 125 kHz

Power Supply (RF part input) : DC3.3V

Antenna name SMA 948M YL
Antenna Gain : 2.14 dBi max

Antenna Connector Type : SMA

Operating Temperature : +5 deg.C to +45 deg.C
UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN
Telephone: +81 463 50 6400

Facsimile: +81 463 50 6401
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SECTION 3: Test specification, procedures and results

31

Test Specification

Test Specification
Title

Test Specification

FCC Part 74; 2014, final sed on August 15, 2014
EXPERIMENTAL RADIO, AUXILIARY, SPECIAL BROADCAST AND
OTHER PROGRAM DISTRIBUTIONAL SERVICES

FCC Part 2: 2014, final redi®n December 2, 2014

Title FREQUENCY ALLOCATIONS AND RADIO TREATY MTTERS;
GENERAL RULES AND REGULATIONS
32 Procedures and results
No. |ltem Test Procedure [Specification [Remarks |Deviation |Worst margin |[Results
FCC section
FCC section 2.1046,74.861(e)(1), ) .
1 |RFOutput Power |1 77025 291  |ECC part 2, Conducte¢N/A Complied
section 2.1046
FCC section FCC section
Modulation 2.1047(a) and (b), |74.861(e)(3), :
2 |Characteristics ~ |TIA-603-D 2.2.3, |FCC part 2, ConductedN/A - Complied
2.2.6 section 2.1047
. FCC section
3 Emissic_)n 'IIZ'EA?G?)%?PDOZ.ZZI.llol‘lg74'861(6)(5) ' |Conducte¢N/A - Complied
Bandwidth 1344 " |[FCC part 2,
T section 2.1049
; e FCC section
Spurious Emission .
FCC section 2.1051],74.861(e)(6) , ) .
4 |at An_tenlna TIA-603-D 2.213 |FCC part 2, ConducteqN/A Complied
Terminals section 2.1051
FCC section }1%89(17?9 MH
Field Strength of [FCC section 2.105374.861(e)(6) , . oy Z -
5 Spurious Emission [TIA-603-D 2.2.12 |FCC part 2, Radiated)N/A ?)?gi%f"g;'é s Complied
section 2.1053 High power)
FCC section
... |FCC section 2.1055,74.861(e)(4) , ) .
6 |Frequency Stablhty.|_|A_603_D 222  |FCC part 2, ConducteqN/A Complied
section 2.1055
Note: UL Japan, Inc.’s EMI Work Test Procedure 13-B/0420.
*1) These tests were also referred to "Land MoBNéor PM Communications Equipment Measurement and
Performance Standards" (TIA-603-D: 2010)
*2) This EUT does not have receiving part. ThereforeeRec Spurious Emission test was not performed.

Supplied Voltage | nfor mation

This EUT provides stable voltage (DC 3.3 V) consltato RF Part regardless of input voltage.

Antenna |nformation

The EUT has an external antenna connector, bsitiséd by the professionals.

33

3.4

Addition to standard
No addition, exclusion nor deviation has been nfeal® the standard.

Confirmation

UL Japan, Inc. hereby confirms that E.U.T., in tbefiguration tested, complies with the specificat FCC part 74.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN

Telephone:
Facsimile:

+81 463 50 6400
+81 463 50 6401



Test Report No.

Page
Issued date
FCCID

: 10762851S-A
1 60f 52

: May 20, 2015
1 JFZT6001S

35

EMI

Uncertainty

The following uncertainties have been calculategrtivide a confidence level of 95 % using a coveragtor k=2.

(EMI measurement)

Item Frequency range| No.1 SAC" (#) No.2 SAC(#) No.3 SAC (¢)
Radiated emission 9 kHz - 30 MHZz 3.7 dB 3.5 dB 3.5 dB
(Measurement distance: 3 m) 30 MHz - 300 MHz 4.9 dB 4.9 dB 4.7 dB
300 MHz - 1 GHz 5.0 dB 5.0 dB 4.8 dB
1 GHz - 18 GHz 4.9 dB 4.9 dB 4.9 dB
(Substitution measurement)
ltem Frequency range| No.1 SAC' (¥) No.2 SAC(z) No.3 SAC (¥)
Radiated emission 30 MHz - 300 MHz 4.8 dB 4.8 dB 4.8 dB
(Substitution measurement;3 m) 300 MHz - 1 GHz 3.7dB 3.7dB 3.7dB
(EUT height 0.8 m)
1 GHz - 13 GHz 5.1dB 5.1dB 5.1dB
*1: SAC=Semi-Anechoic Chamber
Radiated Emission Test
The data listed in this test report has enough mangore than site margin.
Power Measurement uncertainty above 1 GHz fortdsswas: () 0.71 dB
Conducted emissions Measurement (below 1 GHz) waingrtfor this test was: (+) 1.5 dB
Conducted emissions, Power Density Measurement (A-GHGHz) uncertainty for this test was: (+) 18 d
Conducted emissions Measurement (3 GHz - 18 GHartainty for this test was: () 2.4 dB
Frequency Measurement uncertainty for this test {#3%5.3 x 10"-6
Bandwidth Measurement uncertainty for this test Was0.66 %
3.6 Test Location
UL Japan, Inc. Shonan EMC Lab.
1-22-3, Megumigaoka, Hiratsuka-shi, Kanagawa-ke+2820 JAPAN
Telephone number +81 463 50 6400
Facsimile number +81 463 50 6401
JAB Accreditation No. RTL02610
IC Size of reference Maximum
. . Width x Depth x ground plane (m)
Registration : . measurement
Height (m) / horizontal .
No. . distance
conducting plane
XI No.1 Semi-anechoic chamber 2973D-1 20.6 x 11.3% 7/620.6 x 11.3 10m
[0 No.2 Semi-anechoic chamber 2973D-2 20.6 x 11.3% 7/620.6 x 11.3 10m
XI No.3 Semi-anechoic chamber 2973D-3 12.7x 7.7 x5.3512.7 x 7.7 5m
[0 No.4 Semi-anechoic chamber - 8.1 x5.1x3.55 &1 x -
[0 No.1 Shielded room - 6.8x4.1x2.7 6.8 x4.1 -
[0 No.2 Shielded room - 6.8x4.1x2.7 6.8x4.1 -
[0 No.3 Shielded room - 6.3x4.7x2.7 6.3 x4.7 -
[0 No.4 Shielded room - 44 xX47x27 4.4x4.7 -
XI No.5 Shielded room - 7.8x6.4x27 7.8x6.4 -
[0 No.6 Shielded room - 7.8x6.4x27 7.8x6.4 -
[0 No.8 shielded room - 3.45x5.5x2.4 3.45x5.5 -
[0 No.1 Measurement room - 255x4.1x2.5 - -
3.7 Dataof EMI, Test instruments, Test set up

Refer to APPENDIX.

UL Japan, Inc.
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SECTION 4: Operation of E.U.T. during testing

41 Operating M odes

M ode

Remarks

Transmitting (Tx), High power

less than 50 mW

Transmitting (Tx), Mid power

less than 10 mW

Transmitting (Tx), Low power

less than 2 mW

*Transmitting duty was 100% on all tests.

*Power of the EUT was set by the software as folpw
Power settings: High (50 mW), Mid (10 mW), Lowr(&V)

Software: None

*This setting of software is the worst case.
Any conditions under the normal use do not exchedtbndition of setting.

In addition, end users cannot change the settihtfeeamutput power of the product without High orddle or Low

settings.

*The details of Operating mode(s)

Test Item Tested frequency Power setting AF input signal Remarks
RF power output 946.125MHz (Low) | High power None
949.875MHz (High) | Middle power (No modulation)
Low power
Modulation Characteristics 946.125MHz (Low)| High power See data.
949.875MHz (High) | Low power
Emission Bandwidth 946.125MHz (Low) | High power -0.2 dBV, 2500 Hz,
949.875MHz (High) | Low power Sine wave *1)
Spurious emissions at antenna946.125MHz (Low) | High power -0.2 dBV, 2500 Hz,
terminals 949.875MHz (High) | Low power Sine wave *1)
Field strength of spurious 946.125MHz (Low) | High power None,
radiation 949.875MHz (High) | Low power -0.2 dBV, 2500 Hz,
Sine wave *2)
Frequency stability 946.125MHz (Low) | High power None
949.875MHz (High) (No modulation)

*1) When modulated by a 2500 Hz tone at an inpugll&6 dB greater than that necessary to produgqeebéent

modulation.

*2) As for near band measurements, EUT was modiiisdene as note *1).

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN
Telephone: +81 463 50 6400
Facsimile: +81 463 50 6401
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4.2. Configuration and peripherals
A Antenna |
1
Description of EUT and Support equipment
No. | Item Model number | Serial number M anufactur er Remark
UHF SYNTHESIZED Audio-Technica
A WIRELESS ATW-T6001 S uso002 Corporation EUT
TRANSMITTER P
List of cablesused
No. Name Length (m) Shield Remarks
Cable Connector
1 Audio 0.5 Shielded Shielded -
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN
Telephone:
Facsimile:

+81 463 50 6400
+81 463 50 6401
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SECTION 5: RF Output power
51 Test Procedure FCC part 2 section 2.1046, TIA-603-D section 2.2.1
52 Test data APPENDIX 1
5.3 Test result Pass
54 Test instruments SCC-G13, SAT10-09, SPSS-01, SPM-06
55 M easurement Block Diagram of RF power output
/SCC-G13
; / SPM-06
Transmitter /| SAT10-09 SPSS-01 Power Meter
(EUT) | 10dB Sensor
% " MA2444D
\

N\
N RF Output
RF Power Measurement (FCC part 2 section 2.104%,608-D section 2.2.1)

SECTION 6: Modulation Characteristics

6.1

6.1.1 Test Procedure

Transmitter Deviation for Input Level and Modulation frequency

FCC part 2 section 2.1047, TIA-603-D section 2.2.3

1) TheEUT was aligned for transmitter operation at falied power.

2) When input Level from —63 dBV to 26 dBV is ajgulito audio via microphone jig input of EUT eachduiation
frequency 70 Hz, 100 Hz, 300 Hz, 500 Hz, 700 HkHz, 2.5 kHz, 5 kHz, 7 kHz, 10 kHz, 13 kHz, K3z,
frequency deviation is measured with MRS-01 gglcCMS54).

6.1.2 Test Data
6.1.3 Test Result
6.1.4 Test Instrument

APPENDIX 1

Pass
KFG-02, SCC-G13, SAT10-09, MRS-01

6.1.5 Measurement Block Diagram

Audia Input
KFG'.OZ R Transmitter
Function s I
» under Test
Generatc

/
/

/
/

¥

SCC-G13
/

Note: Modulation Domain Analyzer
SAT10-09 MRS-01
Attenuator | Radio Communication
10 dB Monitor CMS54

Modulation Characteristics (FCC part 2 section 2710'1A-603-D section 2.2.3)

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN

Telephone:
Facsimile:

+81 463 50 6400

+81 463 50 6401
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6.2 Audio frequency response
6.2.1 Test Procedure : FCC part 2 section 2.1047, TIA-603-D section 2.2.6
The audio input level was measured when frequergijation indicates 50 % modulation which measurét Radio
communication Service Monitor.

| Audio frequency | 70 Hz, 100 Hz, 300 Hz, 500 Hz, H¥) 1 kHz, 2 kHz, 3 kHz, 5 kHz, 7 kHz, 10 kHz, 18% |

6.2.2 Test Data : APPENDIX 1
6.2.3 Test Result : Pass
6.2.4 Test Instrument : KFG-02, SCC-G13, SAT10-09, MRS-01
6.2.5 Measurement Block Diagram SCC-G13
Audia Input /
K / Note: Modulation Domain Analyzer
\\ /

KFEG-02 ' . / SAT10-09 MRS-01

Function ‘ 5 Tjrrwa;esrmllteti'[ ¥ Attenuator | Radio Communication

Generatc 10 dB Monitor CMS54

Modulation Characteristics (FCC part 2 section 27,0'1A-603-D section 2.2.6)

6.3 Transmitter Deviation for Input Frequency Response
6.3.1 Test Procedure : FCC part 2 section 2.1047, TIA-603-D section 2.2.6

1) The EUT was aligned for transmitter operatiofulitrated power.

2) When frequency from 20 Hz to 18 kHz is appliedtidio (microphone) input of EUT each input leve8dBYV,
-18 dBV and -13dBV, frequency deviation is mgasg with MRS-01 (Model CMS54).

6.3.2 Test Data : APPENDIX 1
6.3.3 Test Result : Pass
6.3.4 Test Instrument : KFG-02, SCC-G13, SAT10-09, MRS-01
6.3.5 Measurement Block Diagram SCC-G13
Audia Input /
Y / Note: Modulation Domain Analyzer
\\ /

KFEG-02 ' . / SAT10-09 MRS-01

Function ‘ 5 Tjrnagesrmllteti[ ¥ Attenuator | Radio Communication

Generatc 10 dB Monitor CMS54

Modulation Characteristics (FCC part 2 section 2710'1A-603-D section 2.2.6)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN
Telephone: +81 463 50 6400

Facsimile: +81 463 50 6401
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SECTION 7: Emission Bandwidth and Field strength of spuriousradiation (emission masks)

7.1 Test Procedure FCC part 2 section 2.1049, TIA-603-D section 12.

1) Set the reference level the spectrum analyzergatimodulation carrier level on the EUT

2) The Carrier is modulated by a 2.5 kHz tone at putitevel 16 dB greater than that necessary toym®®&0 percent
modulation. The input level shall be establishethatfrequency of maximum response of the audiouiadicn.

*) The measurement was performed with PeakMax Hold since the modulation method was freqyenodulation.

7.2 Test Data : APPENDIX 1
7.3 Test Result : Pass
74 Test Instrument KFG-02, SCC-G13, SAT10-09, SSA-03
75 M easurement Block Diagram
SCC-G13
Audia Input /
\\\ //

KFG-02 N Transmitter SATI009 1) SSA-03

Function X5 nder Test Attenuator | Spectrum

Generatc 10dB analyzer

Emission Bandwidth (FCC part 2 section 2.1049,-608-D section 2.2.11)

SECTION 8: Spuriousemission at Antenna Ter minals

8.1 Test Procedure FCC part 2 section 2.1051, TIA-603-D section 232.1

1) The EUT was aligned for transmitter operation #trated power.

2) Set the reference level the spectrum analyzeretaitimodulation carrier level on the EUT.
(Since spurious level was no difference betweenutaihn mode and none-modulation mode)

3) Output of EUT was connected with spectrum analytmerugh attenuator 10 dB.

*) In the frequency range below 30 MHz, RBW weasrowed to separate the noise contents.
Then, wide-band noise near the limit wasckled separately. Then, wide-band noise nearrtievias checked
separately and the noise was detectedoaensim the chart, and therefore, Radiated Emisk&low 30MHz was
performed. But, it was not detected nbisiow 30 MHz.

8.2 Test Data APPENDIX 1

8.3 Test result : Pass

8.4 Test Instrument KFG-02, SCC-G13, SAT10-09, SSA-03

8.5 M easurement Block Diagram
SCC-G13
Audiq Input /
\\\ //
KFG-02 N Transmitter SATI009 1| SSA-03
Function under Test Attenuator | Spectrum
Generatc 10 dB analyzer

Spurious Emission at Antenna Terminals (FCC pae@ion 2.1051, TIA-603-D section 2.2.13)

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN
Telephone: +81 463 50 6400

Facsimile: +81 463 50 6401
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SECTION 9: Field Srength of Spurious Emission (except emission masks)

9.1

Test Procedure : FCC part 2 section 2.1053, TIA-603-D section 2.2.12

(Above 30MHz)

1)

2)

3)

EUT was placed on a platform of nominal siz@,r.by 1.5 m, raised 0.8 m above the conductingrgto
plane. Test was made with the antenna positionedtimthe horizontal and vertical planes of poktian.
The Radiated Electric Field Strength has beersored in semi anechoic chamber at a distance of 3 m
The measuring antenna height was varied betweenol4d m and the turn table was rotated a fulbhation in
order to obtain the maximum value of the eledigtd strength.

The measurements were performed for both vertimdlrerizontal antenna polarization.

Spurious emissions were observed with enough titnerding to the test standard.

Exchanged the EUT to the Substitution Antertina,measurement was set for the same height 0s8thea
EUT. The frequency below 1 GHz of the Substitutfarienna was used the Half wave dipole Antenna,
which was tuned the measured frequency in 1).

The frequency above 1 GHz of the Substitution Antewas used Horn Antenna.

The Substitution Antenna was connected to the $i@raerator, and the polarized electromagneticataudi of
the Substitution Antenna was matched with the dribeomeasuring Antenna, which was set with then&8lig
Generator to the measured frequency in 1). Thersewgvith the Output power (CW) of the Signal Gener
where the measuring electromagnetic field streiméigual to the measured value in 1) by meansmyingthe
measuring antenna height between 1 m to 4 m taroftaximum receiving level.

Its Output power of Signal Generator was recorded.

Effective radiated power was calculated bytsadbing the cable loss and the attenuator losaexted
between the Signal Generator and the Substitutittea from the Output power of the Signal
Generator recorded in 2).

For the usage of the Antenna (Horn Antenna) extephe Half wave dipole Antenna (2.15 dBi) for the
Substitution Antenna, the Effective radiated powas calculated by compensating the finite diffeeeimcthe
Antenna gain of the Half wave dipole Antenna, ants$itution Antenna.

Frequency

Below 1 GHz

Above 1 GHz

Instrument used

Test Receiver

Spectrum Analyzer

IF Bandwidth

RMS Average: 120 kHz BW

RMS Averag&W: 1 MHz/VBW: 3 MHz

(Below 30MHz)

EUT was placed on a platform of nominal size,r.By 1.5 m, raised 0.8 m above the conducting gtoun
plane. Test was made with the antenna positionéatimthe horizontal and vertical planes of pokaian.
The Radiated Electric Field Strength has beersored in semi anechoic chamber at a distance of 3 m
The EUT was rotated a full revolution in ordertatain the maximum value of the electric field mgey.
The measurements were performed for vertical @aiaon (antenna angle: Odeg.to 360deg.) and hotdto
polarization. Drawing of the antenna directiosli®wn in Figure 7.

Frequency

Below 150 kHz

150 kHz - 30 MHz

Instrument used

Test Receiver

Test Receiver

IF Bandwidth

RMS Average: 200 Hz BW

RMS AveragekHz BW

- The carrier level and noise levels were confirraedach position of X, Y and Z axes of EUT to $eeposition of
maximum noise, and the test was made at the poshat has the maximum noise.

M easur ement range :9kHz-10GHz
Test data : APPENDIX
Test result . Pass

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN
Telephone: +81 463 50 6400
Facsimile: +81 463 50 6401
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Figure 7: Direction of the Loop Antenna
Side View (Vertical) | Top View (Vertical)
|
|
EUT > :
|
| [EuT
|
|
| Front side: 0 deg.
Front side: 0 deg. : Forward direction:
Forward direction: clockwisel clockwise
9.2 Test Data : APPENDIX 1
9.3 Test Result : Pass

* Range of below 30MHz was no-detect signahaise.

9.4 Test Instrument :

[9k-30MHZz]: SAEC-03, SLP-02, SAT6-08, SCC-C1/C2/C3/C5/C10/SRSE-03, SAF-03, STR-06

[30M-1GHz]: SAEC-01, SBA-01, KAT6-04, SCC-A1/A3/A&57/A8/AL13/SRSE-01, SLA-01, SAT10-01, SAT3-09,
SCC-A2/A4/A6/ATIA8/AL13/SRSE-01, SAF-01, STR;@DA-07, SDA-08, SCC-04, SSG-02

[1G-5GHz]: SAEC-03, SHA-03, SCC-G04, SFL-01, SAT2D SAF-06, SCC-G23, SSA-02, SHA-RS01, SCC-G16-83

9.5 M easurement Block Diagram

cable, Attenuator,
Filter

A +

SAF-06
Transmitter % I i

under Test i‘ ! SSA-02

Spectrum

| ] analyzer

< o
v STR-01

Test Receiver

or
Field Strength of Spurious Emission (FCC part 2iesa.1053, TIA-603-D section 2.2.12) STR-06

Test Receiver

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN
Telephone: +81 463 50 6400

Facsimile: +81 463 50 6401
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Radiated Emission
(Below 1GHZz)

£

TurnTable

v

Radiated Emission

No.3 Semi-Anechoic Chamber (Antenna angle) (Below 30M Hz)

No.1 Semi-Anechoic Chamber (Antenna angle)

Biconical Antenna

)

Measuring Distance
Loop Antenna 10m : REDLINE 0 deg.

3m/3t
5m/5t

%O 0 deg.

TurnTable

3m

Logperiodic Antenna

Radiated Emission

No.3 Semi-Anechoic Chamber (Antenna angle) (Above 1GH2)

0 deg.

3m/3t

Hom Antenna -I‘

Measuring Receiver

TurnTable

Figure 9. Antenna angle

SECTION 10: Frequency Sability

10.1 Test Procedure FCC part 2 section 2.1055, TIA-603-D section 2.2.2

* Used the spectrum analyzer, because the degguibhase was not able to be done correctly
10.2 Test Data APPENDIX 1
10.3 Test Result Pass
10.4 Test I nstrument SCH-01, SCC-G13, SAT10-09, SSA-03, STS-05

10.5 M easurement Block Diagram

SCC-G13
/
/
I .................... / /_ . _:
e | /1 | saAT1009 | ssA-03
Do 3V ! Transmitter ¥ ; Attenuator | Spectrum
power > under Test i 10dB analyzer
Supply ! i
I .
i |
! Temperature
I .
: |

control chambe

Frequency Stability (FCC part 2 section 2.1055,-B#8-D section 2.2)2

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ke®8-2820 JAPAN

+81 463 50 6400
+81 463 50 6401

Telephone:
Facsimile:
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Contents of APPENDIXES

APPENDI X 1: Data of Radio tests

RF output power

Modulation Characteristics

Emissions Bandwidth

Spurious emission at antenna terminal

Radiated Emission Test (Field Strength of SpuriBosssion)
Field Strength of Spurious Emission (Emission nsask

Frequency stability

APPENDI X 2: Test instruments

Test instruments

APPENDI X 3: Photogr aphs of test setup

Radiated emission
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APPENDI X 1: Data of Radio tests

RF output power

UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
Company  Audio-Technica Corporation
Equipment UHF SYNTHESIZED WIRELESS TRANSMITTER  Regulation FCC part 74, section 74.861(d)(1)
Model ATW-T6001 S
Serial No.  US002 Date April 27, 2015
Power DC3V Temperature 26 deg.C
Mode Transmitting Humidity 46 %RH
ENGINEER Kenichi Adachi
(High power) (* PIM: Power Meter with power sensor, PK: Pesk, AV: Average)
Freg. PIM (PK) | PIM (AV) Cable Atten. Result Limit Margin
Reading *1)| Reading Loss Loss (Pesk) *1) (Average)
[MHZ] [dBm] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mw] [dBm] [mw] [dB]
946.125 6.23 6.19 0.83 9.59 16.65 46.24 16.61 45.81 30.00 1000.00 13.39
948.000 *1)| 6.17 6.13 0.83 9.59 16.59 45.60 16.55 45.19 30.00 1000.00 13.45
949.875 6.11 6.06 0.84 9.59 16.54 45.08 16.49 4457 30.00 1000.00 1351
(Middle power) (* PIM: Power Meter with power sensor, PK: Pesk, AV: Average)
Freg. PIM (PK) | PIM (AV) Cable Atten. Result Limit Margin
Reading *1)| Reading Loss Loss (Pesk) *1) (Average)
[MHZ] [dBm] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mw] [dBm] [mw] [dB]
946.125 -0.68 -0.74 0.83 9.59 9.74 9.42 9.68 9.29 30.00 1000.00 20.32
948.000 *1)| -0.74 -0.82 0.83 9.59 9.68 9.29 9.60 9.12 30.00 1000.00 20.40
949.875 -0.82 -0.90 0.84 9.59 9.61 9.14 9.53 8.97 30.00 1000.00 20.47
(LO\N power) (* PIM: Power Meter with power sensor, PK: Pesk, AV: Average)
Freg. PIM (PK) | PIM (AV) Cable Atten. Result Limit Margin
Reading *1)| Reading Loss Loss (Pesk) *1) (Average)
[MHZ] [dBm] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mw] [dBm] [mw] [dB]
946.125 -7.36 -7.52 0.83 9.59 3.06 2.02 2.90 1.95 30.00 1000.00 27.10
948.000 *1)| -7.43 -7.60 0.83 9.59 2.99 1.99 2.82 191 30.00 1000.00 27.18
949.875 -7.51 -7.69 0.84 9.59 2.92 1.96 2.74 1.88 30.00 1000.00 27.26

Sample calculation:
Result [dBm] = PIM Reading [dBm] + Cable Loss [dB] + Atten. Loss [dB]

*1) Reference data.

UL Japan

, Inc.

Shonan EMC Lab.
1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa, Japan 259-1220
:+81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Data of M odulation Characteristics
(Deviation versus Audio input level and Audio Frequency)

UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
REGULATION  FCC part 74, Section 74.861(€)(3)
COMPANY Audio-Technica Corporation FCC part 2, section 2.1047
EQUIPMENT UHF SYNTHESIZED WIRELESS TRANSMITTER TEST DISTANCE -
MODEL ATW-T6001 S DATE April 24, 2015
SN US002 TEMPERATURE 25 deg.C
POWER DC3V HUMIDITY 49 %RH
MODE Trangmitting ENGINEER Kenichi Adachi
946.125 MHz High power
* CMSH4 setting : filter OFF * AF 2.5 kHz, Deviation 50 % (8.125 kHz) level: -16.2 dBV
AF Input [Deviation [kHZ] (Peak) Limit
[dBV] 70Hz [100 Hz [300Hz [500Hz [700Hz |1kHz |25kHz|5kHz |7kHz |10kHz |13kHz ([15kHz [[kHZ]
-63.0 3.13 3.07 3.27 311 3.07 3.29 3.23 3.23 331 331 331 3.15| 75.00
-58.0 3.19 311 331 3.07 311 3.39 331 3.23 3.35 3.39 3.55 3.19| 75.00
-53.0 3.35 3.23 3.43 3.35 331 3.59 3.55 3.59 3.67 3.79 3.87 3.22| 75.00
-48.0 3.55 3.35 3.75 3.51 3.47 3.79 3.87 3.95 4.11 4.19 4.27 3.27| 75.00
-43.0 3.87 4.07 4.15 4.07 4.03 4.27 4.27 4.47 4.63 4.71 4.79 3.51| 75.00
-38.0 4.35 4.63 4.63 4.63 4.63 4.71 4.83 5.27 5.27 5.39 5.43 3.87| 75.00
-33.0 491 5.23 5.39 5.31 5.35 5.35 5.59 5.87 6.03 6.19 6.27 4.39| 75.00
-28.0 5.59 5.99 6.07 6.03 6.03 6.07 6.27 6.59 6.79 6.99 7.03 495| 75.00
-23.0 6.31 6.83 6.91 6.87 6.87 6.95 7.19 7.51 7.75 7.94 7.94 5.67| 75.00
-18.0 7.15 7.71 7.75 7.75 7.75 7.78 8.06 8.42 8.66 8.82 8.86 6.39| 75.00
-13.0 8.14 8.82 8.86 8.86 8.82 8.90 9.18 9.50 9.78 9.94 9.98 7.35| 75.00
-8.0 9.14 9.82 9.82 9.82 9.90 9.90| 10.22| 10.50| 10.78| 10.94( 10.98 8.26| 75.00
-3.0| 1022 11.02( 1098 1094 1094 | 11.02| 11.38| 11.70| 12.02| 12.46| 12.22 9.26 | 75.00
20| 11.22| 12.14| 1214| 12.14| 1210| 1218| 1254 | 12.85| 13.13( 13.29( 13.33( 10.22| 75.00
70| 1262 13.49| 13.49| 1341| 1341 1349]| 13.77| 1417| 1445( 1457 1457 11.38( 75.00
12.0| 1369 14.73| 14.73| 1465| 1465| 1465| 15.01| 15.37| 15.69| 15.81| 15.81| 1254 75.00
17.0( 1541 16.21| 16.21| 16.13| 16.13| 16.21| 16.53| 16.85| 17.21| 17.33| 17.29| 13.81| 75.00
220| 17.05| 18.64| 18.24( 1753 1745( 1741 1761 18.00| 18.24| 1832| 1824 | 1457| 75.00
26.0| 19.84| 2244 | 19.72( 1836 1832 1864 2164 | 1884 | 1860 18.64| 18.64| 14.85| 75.00
Deviation versus Audio input level and Audio Freguency
100.0
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Audio Input Level [dBV]
UL Japan, Inc.
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Test Report No. : 10762851S-A

Revised date . November 11, 2015

Data of M odulation Characteristics
(Deviation versus Audio input level and Audio Frequency)

UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
REGULATION  FCC part 74, Section 74.861(¢)(3)
COMPANY Audio-Technica Corporation FCC part 2, section 2.1047
EQUIPMENT UHF SYNTHESIZED WIRELESS TRANSMITTER TEST DISTANCE -
MODEL ATW-T6001 S DATE April 27, 2015
S/'N US002 TEMPERATURE 26 deg.C
POWER DC3V HUMIDITY 46 %RH
MODE Trangmitting ENGINEER Kenichi Adachi
946.125 MHz Low power
* CMSH4 setting : filter OFF * AF 2.5 kHz, Deviation 50 % (8.125 kHz) level: -16.2 dBV
AF Input [Deviation [kHZ] (Peak) Limit
[dBV] [70Hz [100Hz |300Hz |500 Hz |700 Hz |1kHz |2.5kHz|5kHz |7kHz |10kHz |13kHz |15kHz |[kHZ]
-63.0 3.03 3.07 3.27 3.07 3.07 3.29 3.23 3.31 3.31 3.31 3.31 3.15| 75.00
-58.0 3.23 3.11 3.31 3.11 3.11 3.31 3.29 3.29 3.39 3.39 3.59 3.19 | 75.00
-53.0 3.35 3.23 3.39 3.35 3.35 3.55 3.55 3.59 3.67 3.79 3.89 3.22| 75.00
-48.0 3.59 3.39 3.79 3.51 347 3.79 3.87 3.95 411 4.19 4.27 3.27| 75.00
-43.0 3.95 4.07 4.03 4.27 4.27 447 4.39 4.71 4.79 4.97 4.91 3.55| 75.00
-38.0 4.43 4.59 4.75 4.71 4.83 4.71 491 5.15 5.35 5.51 5.55 391 75.00
-33.0 4.99 5.31 5.35 5.43 5.43 5.59 5.59 5.91 6.15 6.23 6.27 447 | 75.00
-28.0 5.67 6.07 6.15 6.27 6.11 6.15 6.47 6.67 6.91 7.03 7.15 5.03| 75.00
-23.0 6.35 6.87 6.91 7.15 7.07 6.99 7.27 7.67 7.75 7.94 7.98 5.71| 75.00
-18.0 7.31 7.78 7.86 7.78 7.86 7.90 8.18 8.50 8.70 8.90 9.06 6.51| 75.00
-13.0 8.03 8.82 8.86 8.78 8.86 8.98 9.22 9.86 9.82 9.94 9.98 7.39| 75.00
-8.0 9.10 9.86 9.82 9.82 9.82 9.82 9.90| 10.34| 10.78| 10.94| 11.06 8.18 | 75.00
-3.0( 1022 10.94| 10.98| 10.94| 10.86| 10.98| 11.22| 11.78| 10.62| 12.06| 12.34 9.18| 75.00
20| 11.22| 1218| 12.04| 1222| 1222| 1222| 1250| 12.81| 13.13| 13.21| 13.29| 10.18| 75.00
70| 1266| 13.41| 1341| 1345| 13.41| 1345| 13.81| 14.13| 14.49| 14.49| 1453| 11.30| 75.00
12.0| 13.73| 14.89| 1481| 1469| 1469| 14.77| 15.09| 1545| 15.69| 15.85| 15.85| 12.46| 75.00
17.0| 15.09| 16.17| 16.13| 16.09| 16.05| 16.17| 16.49| 16.85| 17.21| 17.29| 17.25| 13.65| 75.00
220| 17.01| 1852| 1812| 1753| 17.41| 17.45| 17.73| 18.12| 18.32| 18.28| 18.32| 14.69| 75.00
26.0| 19.60| 22.24| 19.60| 1852| 1832| 1856| 21.60| 1892| 18.68| 18.68| 1856| 14.85| 75.00
Deviation versus Audio input level and Audio Freguency
100.0
¥
X -
§ .
3 zk:f’*::g%?:—é' ST
g w00 e aciis
3 s
§ ] sz’éﬁ =3
*EES:E —n =70 Hz e 100 Hz —e— 300 Hz
500 Hz e 700 Hz —t— 1 kHz
—8— 2.5 kHz 5 KkHz 7 khz
10 kHz —¥— 13kHz —0— 15 KHz
10 = el imit
bﬂ.ﬁ boo.Q bﬂ.ﬁ ) @9 ,b:"'n 9;19 ?;?.Q &9 ﬁ:s ,\%'Q '\%9 2 Y Y W® Q.Q \@ ({)’9 ’»@
Audio Input Level [dBV]
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Test Report No. : 10762851S-A

Revised date . November 11, 2015

Data of M odulation Characteristics
(Deviation versus Audio input level and Audio Frequency)

UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
REGULATION  FCC part 74, Section 74.861(¢)(3)
COMPANY Audio-Technica Corporation FCC part 2, section 2.1047
EQUIPMENT UHF SYNTHESIZED WIRELESS TRANSMITTER TEST DISTANCE -
MODEL ATW-T6001 S DATE April 27, 2015
S/'N US002 TEMPERATURE 26 deg.C
POWER DC3V HUMIDITY 46 %RH
MODE Trangmitting ENGINEER Kenichi Adachi
949.875 MHz High power
* CMSH4 setting : filter OFF * AF 2.5 kHz, Deviation 50 % (8.125 kHz) level: -16.2 dBV
AF Input [Deviation [kHZ] (Peak) Limit
[dBV] [70Hz [100Hz |300Hz |500 Hz |700 Hz |1kHz |2.5kHz|5kHz |7kHz |10kHz |13kHz |15kHz |[kHZ]
-63.0 3.07 3.07 3.27 3.11 3.11 3.27 3.23 3.27 3.35 3.31 3.35 3.17| 75.00
-58.0 3.19 3.11 3.35 3.07 3.11 3.35 3.31 3.23 3.35 3.39 3.55 3.19 | 75.00
-53.0 3.31 3.27 347 3.31 3.35 3.57 3.55 3.59 3.67 3.78 3.78 3.23| 75.00
-48.0 3.59 3.39 3.75 3.51 347 3.79 3.87 3.95 4.12 4.19 4.27 3.29 | 75.00
-43.0 3.87 4.06 4.15 4.07 4.03 4.27 4.27 447 4.63 4.71 4.79 351 75.00
-38.0 4.35 4.62 4.62 4.63 4.63 4.71 4.82 5.26 5.26 5.39 5.42 3.87| 75.00
-33.0 4.91 5.22 5.39 5.31 5.35 5.31 5.58 5.85 6.02 6.18 6.26 439 | 75.00
-28.0 5.58 5.97 6.07 6.02 6.03 6.03 6.25 6.58 6.78 6.98 7.02 494 | 75.00
-23.0 6.31 6.81 6.91 6.87 6.87 6.87 7.17 7.50 7.74 7.93 7.92 5.65| 75.00
-18.0 7.15 7.70 7.74 7.74 7.74 7.75 8.05 8.41 8.65 8.81 8.85 6.38| 75.00
-13.0 8.12 8.82 8.86 8.86 8.82 8.62 9.18 9.49 9.78 9.93 9.98 7.32| 75.00
-8.0 9.14 9.81 9.82 9.82 9.90 9.70| 10.18| 10.45| 10.78| 10.92| 10.94 8.26 | 75.00
-30| 10.18| 10.89| 10.78| 10.82| 10.78| 10.70| 11.29| 11.67| 12.02| 12.46| 1222 9.26| 75.00
20| 11.14| 1186| 1186| 11.82| 11.86| 11.86| 12.26| 12.62| 12.89| 13.09| 13.65| 10.06| 75.00
70| 1242| 1329| 1321| 1321| 1321| 13.25| 1357| 13.89| 14.21| 14.33| 14.33| 11.14| 75.00
12.0| 13.65| 1453| 1445| 1445| 1445| 1445| 1485| 1521| 1553| 15.61| 15.61| 12.34| 75.00
17.0| 15.01| 16.01| 1593| 15.89| 1585| 15.89| 16.25| 16.65| 16.97| 17.01| 17.61| 13.49| 75.00
220| 16.77| 1828| 17.92| 1737| 17.17| 17.29| 1761| 17.84| 18.12| 18.12| 18.12| 14.57| 75.00
26.0| 19.60| 22.12| 19.40| 18.20| 18.12| 18.12| 21.20| 18.68| 18.40| 18.44| 18.32| 14.73| 75.00
Deviation versus Audio input level and Audio Freguency
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Test Report No. : 10762851S-A

Revised date . November 11, 2015

Data of M odulation Characteristics
(Deviation versus Audio input level and Audio Frequency)

UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
REGULATION  FCC part 74, Section 74.861(¢)(3)
COMPANY Audio-Technica Corporation FCC part 2, section 2.1047
EQUIPMENT UHF SYNTHESIZED WIRELESS TRANSMITTER TEST DISTANCE -
MODEL ATW-T6001 S DATE April 27, 2015
S/'N US002 TEMPERATURE 26 deg.C
POWER DC3V HUMIDITY 46 %RH
MODE Trangmitting ENGINEER Kenichi Adachi
949.875 MHz Low power
* CMSH4 setting : filter OFF * AF 2.5 kHz, Deviation 50 % (8.125 kHz) level: -16.2 dBV
AF Input [Deviation [kHZ] (Peak) Limit
[dBV] [70Hz [100Hz |300Hz |500 Hz |700 Hz |1kHz |2.5kHz|5kHz |7kHz |10kHz |13kHz |15kHz |[kHZ]
-63.0 3.03 3.07 3.27 3.11 3.07 3.29 3.23 3.31 3.31 3.31 3.31 3.15| 75.00
-58.0 3.23 3.11 3.31 3.07 3.11 3.39 3.31 3.23 3.35 3.39 3.55 3.19 | 75.00
-53.0 3.35 3.23 343 3.35 3.31 3.59 3.55 3.59 3.67 3.79 3.87 3.22| 75.00
-48.0 3.59 3.39 3.79 3.51 347 3.79 3.87 3.93 4.12 4.21 4.28 3.27| 75.00
-43.0 3.95 4.07 4.03 4.27 4.27 447 4.39 4.72 4.79 4.95 4.92 3.59 | 75.00
-38.0 4.39 4.59 4.75 4.71 4.83 4.75 4.89 5.18 5.33 5.52 5.59 3.92| 75.00
-33.0 4.98 5.31 5.34 5.43 5.43 5.39 5.55 5.91 6.15 6.23 6.27 449 | 75.00
-28.0 5.67 6.08 6.15 6.29 6.12 6.27 6.49 6.67 6.92 7.03 7.12 5.07| 75.00
-23.0 6.33 6.89 6.91 7.15 7.08 6.99 7.27 7.67 7.77 7.92 7.97 5.71| 75.00
-18.0 7.31 7.79 7.86 7.78 7.89 8.02 8.19 8.51 8.70 8.90 9.07 6.51| 75.00
-13.0 8.03 8.78 8.82 8.79 8.86 8.86 9.22 9.84 9.85 9.92 9.97 7.39| 75.00
-8.0 9.10 9.87 9.82 9.82 9.83 9.90 9.89| 10.32| 10.78| 10.94| 11.06 8.18 | 75.00
-3.0( 1022 10.94| 10.98| 10.94| 10.86| 10.86| 11.23| 11.79| 10.62| 12.06| 12.34 9.18| 75.00
20| 1122| 1218| 12.04| 1222| 1222| 12.14| 1247| 12.82| 13.13| 13.21| 13.29| 10.18| 75.00
70| 1266| 1341| 1341| 1345| 13.41| 13.33| 13.81| 14.13| 14.49| 14.49| 1453| 11.30| 75.00
12.0| 13.81| 14.85| 1469| 1447| 1473| 1481| 15.09| 1541| 15.77| 15.89| 15.81| 1242| 75.00
17.0| 1557| 1653| 16.33| 16.01| 16.09| 16.21| 16.45| 16.81| 17.13| 17.19| 17.21| 13.65| 75.00
220| 17.05| 1852| 1832| 1761| 17.41| 17.49| 17.69| 18.04| 18.40| 18.32| 1824 | 14.53| 75.00
26.0| 19.84| 2244| 1992| 1880| 1860| 1892| 2156| 18.80| 1852| 1852| 1864 | 14.77| 75.00
Deviation versus Audio input level and Audio Freguency
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Test Report No. : 10762851S-A

Revised date  : November 11, 2015

Data of M odulation Char acteristics

(Audio Frequency Response)

UL Japan, Inc. Shonan EMC Lab.
No.5 Shielded Room
REGULATION FCC part 2, section 2.1047

TEST DISTANCE -

DATE April 24,2015
TEMPERATURE 25deg.C
HUMIDITY 49 %RH
ENGINEER Kenichi Adachi

COMPANY Audio-Technica Corporation
EQUIPMENT UHF SYNTHESIZED WIRELESS TRANSMITTER
MODEL ATW-T6001 S
SN Us002
POWER DC3V
MODE Transmitting
946.125 MHz, High power
* CMS54 sdtting : filter OFF
AF AFleved |AF Response
Freg. [HZ] |[mV] [dB]
70 240.00 -3.63 30.00
100 161.00 -0.16
300  160.00 -0.11 2000
500 159.00 -0.05
700 160.00 -0.11
1000|  158.00 0.00 - 10.00
2000 141.00 0.99 S
3000]  130.00 1.69 g o
5000 110.00 3.15 g
7000 93.00 4.60 -
10000]  85.00 5.38 < -1000
15000 380.00 -7.62
-20.00
Calculation formula:
AF Response = 20 x log (AF Level of 1 kHz / AF Level) 2000

Audio Frequency Response

et AF Response

>

- ™ [Te] ~ (o]

11

Audio Input Frequency [kHz]

* The Audio input level was measured when frequency deviation indicates 50% modulation which measured with Radio communication service monitor.

946.125 MHz, Low power
* CMS54 sdtting : filter OFF

AF AFlevel |AF Response
Freg. [HZ] |[mV] [dB]
70 244.00 -3.72
100 169.00 -0.53
300 165.00 -0.32
500 163.00 -0.22
700 162.00 -0.16
1000 159.00 0.00
2000 143.00 0.92
3000 132.00 1.62
5000 113.00 2.97
7000 95.00 4.47
10000 88.00 5.14
15000 399.00 -7.99
Calculation formula:

AF Response = 20 x log (AF Level of 1 kHz / AF Level)

AF Response [dB] _

30.00

20.00

=
=3
=)
=}

o
8

'
=
o
o
o

-20.00

-30.00

Audio Frequency Response

et AF Response

P

- ™ [Te] ~ (o]

11

Audio Input Frequency [kHz]

* The Audio input level was measured when frequency deviation indicates 50% modulation which measured with Radio communication service monitor.

UL Japan, Inc.
Shonan EMC L ab.
1-22-3 Megumigaoka, Hiratsuka-shi, K anagawa, Japan 259-1220
e :+81 463 50 6400

Telephon

Facsimile

1 +81 46350 6401
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Test Report No. : 10762851S-A

Revised date  : November 11, 2015

Data of M odulation Char acteristics

(Audio Frequency Response)

UL Japan, Inc. Shonan EMC Lab.
No.5 Shielded Room
REGULATION FCC part 2, section 2.1047

TEST DISTANCE -

DATE April 27, 2015
TEMPERATURE 26 deg.C
HUMIDITY 46 %RH
ENGINEER Kenichi Adachi

COMPANY Audio-Technica Corporation
EQUIPMENT UHF SYNTHESIZED WIRELESS TRANSMITTER
MODEL ATW-T6001 S
SN USs002
POWER DC3V
MODE Transmitting
949.875 MHz, High power
* CMS54 sdtting : filter OFF
AF AFleved |AF Response
Freg. [HZ] |[mV] [dB]
70 250.00 -3.45 30.00

100 176.00 -0.40

300[ 173.00 0.25 2000

500 172.00 -0.20

700 170.00 -0.10

1000[ 168.00 0.00 - 10.00

2000 151.00 0.93 S

3000]  140.00 1.58 g o

5000 119.00 3.00 @'

7000]  103.00 4.25 x
10000]  93.00 5.14 < -1000
15000 420.00 -7.96

-20.00
Calculation formula:
AF Response = 20 x log (AF Level of 1 kHz / AF Level) 2000

Audio Frequency Response

et AF Response

e

- ™ [Te] ~ (o]

11

Audio Input Frequency [kHz]

* The Audio input level was measured when frequency deviation indicates 50% modulation which measured with Radio communication service monitor.

949.875 MHz, Low power
* CMS54 sdtting : filter OFF

AF AFlevel |AF Response
Freg. [HZ] |[mV] [dB]
70 248.00 -3.49
100 177.00 -0.56
300 172.00 -0.31
500 170.00 -0.21
700 169.00 -0.16
1000 166.00 0.00
2000 148.00 1.00
3000 138.00 1.60
5000 120.00 2.82
7000 101.00 4.32
10000 94.00 4.94
15000 418.00 -8.02
Calculation formula:

AF Response = 20 x log (AF Level of 1 kHz / AF Level)

AF Response [dB] _

30.00

20.00

=
=3
=)
=}

o
8

'
=
o
o
o

-20.00

-30.00

Audio Frequency Response

et AF Response

"

- ™ [Te] ~ (o]

11

Audio Input Frequency [kHz]

* The Audio input level was measured when frequency deviation indicates 50% modulation which measured with Radio communication service monitor.

UL Japan, Inc.
Shonan EMC L ab.
1-22-3 Megumigaoka, Hiratsuka-shi, K anagawa, Japan 259-1220
e :+81 463 50 6400

Telephon

Facsimile

1 +81 46350 6401
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Test Report No. : 10762851S-A

Revised date  : November 11, 2015

Data of M odulation Char acteristics

(Transmitter Deviation for Input Frequency Response)
UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
REGULATION FCC part 2, section 2.1047
COMPANY Audio-Technica Corporation
EQUIPMENT  UHF SYNTHESIZED WIRELESS TRANSMITTER TEST DISTANCE -
MODEL ATW-T6001 S DATE April 24, 2015
SN US002 TEMPERATURE 25 deg.C
POWER DC3V HUMIDITY 49 %RH
MODE Transmitting ENGINEER Kenichi Adachi
946.125 MHz High power
* CMS54 stting  : filter OFF
Input  [Deviation [kHZ] (Peak) . .
Freq  |-23dBV]-18 dBV|-13 0BV Transmitter Pre Emphasis Frequency Response
20 136| 156| 1.80 12.00
50 5.03 557 6.39
70 6.35 7.15 8.14
500 6.87 7.75 8.82 10.00 =EI ey
1000 6.91 7.82 8.86 = (= N
1500 7.03 7.90 9.07 A5
2000 71| 794| 910 | 800 e L | I 1‘%
2500 7.23 8.07 9.11 g JY AATY B AT
3000 7.31 8.18 9.26 g if A s ) B}
3500 7.35 8.23 9.39 kS e S
2000] 739] 826]| oa42|| & °° [ A BBV
4500 7.43 8.43 9.46 g i y \ —t— 18 dBV
5000 7.55| 846 950 g i WU | g = 1308Y
5500 7.59 8.58 9.63 i 400 1
6000 7.63 8.58 9.66 a
6500 7.71 8.62 9.69
7000 7.75 8.62 9.78 2.00
7500 7.78 8.63 9.82
8000 7.82 8.74 9.86
8500 7.86 8.74 9.90 0.00
9000 7.94 8.82 9.94 < e
et
11000 7.90 8.78 9.94
11500 7.86 8.82 9.98
12000 7.86 8.82 9.98
12500 7.90 8.82 9.98
13000 7.94 8.86 9.98
13500 7.86 8.74 9.86
14000 7.35 8.18 9.30
14500 6.51 7.31 8.34
15000 5.67 6.43 7.39
15500 491 5.59 6.47
16000 4.19 4.83 5.55
16500 3.35 3.75 4.23
17000 1.84 1.88 3.87
UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa, Japan 259-1220
:+81 463 50 6400
1 +81 463 50 6401
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Test Report No. : 10762851S-A

Revised date  : November 11, 2015

Data of M odulation Char acteristics

(Transmitter Deviation for Input Frequency Response)
UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
REGULATION FCC part 2, section 2.1047
COMPANY Audio-Technica Corporation
EQUIPMENT  UHF SYNTHESIZED WIRELESS TRANSMITTER TEST DISTANCE -
MODEL ATW-T6001 S DATE April 27, 2015
SN US002 TEMPERATURE 26 deg.C
POWER DC3V HUMIDITY 46 %RH
MODE Transmitting ENGINEER Kenichi Adachi
946.125 MHz Low power
* CMS54 stting  : filter OFF
Input  [Deviation [kHZ] (Peak) . .
Freq  |-23dBV]-18 dBV|-13 0BV Transmitter Pre Emphasis Frequency Response
20| 134| 157 178 12.00
50 5.06 5.58 6.38
70 6.32 7.14 8.13
500 6.86 7.74 8.81 10.00 mn = 122 2R |
1000 6.90 7.82 8.87 e :‘EQQ] AL
1500 7.02 7.91 9.09 paL
2000/ 71| 793| 910 | 800 o [ 1‘%
2500] 7.22] 809] 912| ¥ ae Ao AR
~ géﬁ
3000 7.30 8.18 9.28 g /. p AL ) B]
3500 7.36 8.23 9.39 ®
2000] 739] 826]| o943|| & °° [ AN BBV
4500| 743| 842| 948 g i W\ —o—-18dBV
5000 7.55| 846 951 g i W | 5 —13a8Y
5500 7.59 8.58 9.64 i 400 1
6000 7.61 8.58 9.68 a
6500 7.71 8.62 9.70
7000 7.73 8.62 9.78 2.00
7500 7.80 8.62 9.83
8000 7.83 8.74 9.87
8500 7.86 8.74 9.89 0.00
9000 7.92 8.81 9.96 QS Q
10000 7.91 8.81 9.96
10500 701 3.81 9.96 Audio Input Frequency [kHz]
11000 7.91 8.78 9.96
11500 7.87 8.81 9.98
12000 7.86 8.81 9.98
12500 7.90 8.81 9.98
13000 7.93 8.86 9.98
13500 7.86 8.74 9.86
14000 7.34 8.19 9.31
14500 6.50 7.31 8.35
15000 5.66 6.43 7.39
15500 4.92 5.59 6.48
16000 4.20 4.82 5.55
16500 3.39 3.75 4.24
17000 1.82 1.87 3.89
UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa, Japan 259-1220
:+81 463 50 6400
1 +81 463 50 6401
* 24 of 52

Telephone
Facsimile



Test Report No. : 10762851S-A

Revised date  : November 11, 2015

Data of M odulation Char acteristics

(Transmitter Deviation for Input Frequency Response)
UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
REGULATION FCC part 2, section 2.1047
COMPANY Audio-Technica Corporation
EQUIPMENT  UHF SYNTHESIZED WIRELESS TRANSMITTER TEST DISTANCE -
MODEL ATW-T6001 S DATE April 27, 2015
SN Us002 TEMPERATURE 26 deg.C
POWER DC3V HUMIDITY 46 %RH
MODE Transmitting ENGINEER Kenichi Adachi
949.875 MHz High power
* CMS54 stting  : filter OFF
Input  [Deviation [kHZ] (Peak) . .
Freq  |-23dBV]-18 dBV|-13 0BV Transmitter Pre Emphasis Frequency Response
20 140 152 184 12.00
50 5.03| 559 623
70l 627 715 806
500 6.79| 7.63| 862 10.00 PR T et s e
1000 683 771] 866 Bl )
1500 691 7.78| 886 =i
2000 699 7.86| 890 | 800 o I N
2500 699] 7o0| 898|| ¥ 2 b ARLAAARDAT S AL,
3000 711 802| 9.02 5 ) R i A N
3500 7.19| 808| 911 = d %
2000] 723] 814]| o1a|| & °° [ PR [ ==y
4500 7.27| 827| 927 g i ,ﬁfm —e— 18RV
5000 7.39| 830 9.30 g i N —s — 13 BV
5500 7.47| 838| 934 L 40 i
6000 751 842 942
6500 759| 847 947
7000 763 854 954 2.00
7500 767 858| 957
8000 7.71| 862| 966
8500 7.75| 865| 974 000
9000 7.78| 866| 974 g e
el

11000 7.82 8.70 9.82

11500 7.82 8.70 9.82

12000 7.82 8.70 9.82

12500 7.82 8.70 9.82

13000 7.78 8.77 9.82

13500 7.78 8.77 9.74

14000 7.19 8.06 9.06

14500 6.49 7.27 8.14

15000] 5.63 6.35 7.19

15500] 4.87 5.55 6.31

16000| 4.27 4.83 543

16500 3.51 3.83 4.23

17000 2.08 2.00 2.63

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa, Japan 259-1220
Telephone :+81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No. :

Revised date

10762851S-A

: November 11, 2015

Data of M odulation Char acteristics

(Transmitter Deviation for Input Frequency Response)
UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
REGULATION FCC part 2, section 2.1047
COMPANY Audio-Technica Corporation
EQUIPMENT  UHF SYNTHESIZED WIRELESS TRANSMITTER TEST DISTANCE -
MODEL ATW-T6001 S DATE April 27, 2015
SN Us002 TEMPERATURE 26 deg.C
POWER DC3V HUMIDITY 46 %RH
MODE Transmitting ENGINEER Kenichi Adachi
949.875 MHz Low power
* CMS54 stting  : filter OFF
Input  [Deviation [kHZ] (Peak) . .
Freq  |-23dBV]-18 dBV|-13 0BV Transmitter Pre Emphasis Frequency Response
20 138 152 182 12.00
50 5.03| 559 623
70l 628 716| 808
500 6.79| 7.63| 863 10.00 e B
1000] 683] 771 868 SRR =
1500 691 7.78| 888 Nl
2000 699 7.88| 890 | 800 4 I \
2500 69| 789 89| ¥ o e h AR A AT Aty A\
3000 7.10| 802| 9.02 < 1 scah <
3500, 7.19]| 807| 910 = i N
2000] 722 s813| o1a|| & °° [ W\ BBV
4500 7.26| 828| 927 g [l &tf —+—-180BV
5000 7.38| 830| 931 g i — =138V
5500 7.48| 839| 934 L 40 o
6000 751 843| 943
6500 759 848| 948
7000 763 853| 956 2.00
7500 767 858| 957
8000 7.71| 863| 966
8500 7.75| 865| 974 000
9000 7.78| 867| 975 g e
e
11000 7.83| 871| 983
11500 7.83| 871| 983
12000 7.83| 871| 983
12500 7.83| 871| 983
13000 7.79| 877| 984
13500 7.79| 877| 984
14000 7.17| 8.08| 9.07
14500 6.48| 7.26| 816
15000 562| 634 718
15500 4.78| 554| 631
16000 4.27| 483| 543
16500 352| 383| 4.23
17000 207| 199| 263
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa, Japan 259-1220
1+81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No. :

10762851S-A

Revised date  : November 11, 2015

Emission Bandwidth

UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
Company Audio-Technica Corporation
Equipment UHF SYNTHESIZED WIRELESS TRANSMITTER Regulation FCC part 74, section 74.861(€)(5)
Model ATW-T6001 S
Seria No. us002 Date May 1, 2015
Power DC3V Temperature 25deg.C
Mode Transmitting Humidity 47 %RH
modulation at 2.5kHz at 16dB over 50% ENGINEER Kenichi Adachi

Freq. 99% Occupied bandwidth Limit (reference)

[MHZ] High power [kHZ] | Low power [kHZ] [kHZ] Neccessary bandwidth (Bn=2M + 2D )
946.1250 30.6291 30.6207 < 200.0 Bn[kHZ M[kHZ D [kHz]
949.8750 30.4602 30.4282 < 200.0 62.5 15 16.25

(High power)
Tx 946.125 MHz Tx 949.875 MHz
% Agilent RL % Agilent RL
Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 26 dB
#Peak #Peak
Log Log
18 18
dB/ / A dB/ A
> <« > <«
/ /
/ kY / \
i 5 7 -
L a furel MW”““'M 2 ..mmw-ﬁ"""“'Mw MM’W"‘”“W
APy et Ry LaAv
M1 52 M1 52
Center 946.125 868 MHz Span 288 kHz Center 949.875 068 MHz Span 288 kHz
#Res BH 2 kHz UBH 6.2 kHz Sweep 48 ms (3001 pts) #Res BH 2 kHz VBH 6.2 kHz Sweep 48 ms (3001 pts)
Occupied Bandwidth Occ BH % PHr  99.00 Occupied Bandwidth Occ BH % PHr 9900
30.6292 kHz x dB 2600 8 30.4602 kHz x dB 2600 8
Transmit Freq Error —497.222 Hz Transmit Freq Error -513.965 Hz
% «B Bandwidth 38.742 kHz % «B Bandwidth 38.586 kHz
(Low power)
Tx 946.125 MHz Tx 949.875 MHz
% Agilent RL % Agilent RL
Ref & dBm Atten 18 dB Ref & dBm Atten 16 dB
#Peak #Peak
Log Log
18 18
B/ 1 % B/ <
\ i\
/ \ / \
7 5 / \
Lafy e WW"’J \""wm... e e Lofiu ISP o Mnf\v-f“"w Mw\mm S —
M1 52 M1 52
Center 946.125 868 MHz Span 288 kHz Center 949.875 068 MHz Span 288 kHz
#Res BH 2 kHz UBH 6.2 kHz Sweep 48 ms (3001 pts) #Res BH 2 kHz VBH 6.2 kHz Sweep 48 ms (3001 pts)
Occupied Bandwidth Occ BH % PHr  99.00 Occupied Bandwidth Occ BH % PHr 9900
30.6207 kHz x dB 2600 8 30.4282 kHz x dB 2600 8
Transmit Freq Error —448.673 Hz Transmit Freq Error -439.461 Hz
% «B Bandwidth 38.770 kHz % «B Bandwidth 38.576 kHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, K anagawa 259-1220 JAPAN
Telephone

Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No. : 10762851S-A

Revised date : November 11, 2015

Spurious emission at antenna ter minal

UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room

Company Audio-Technica Corporation
Equipment UHF SYNTHESIZED WIRELESS TRANSMITTER Regulation FCC part 74, section 74.861(e)(6)
Model ATW-T6001 S
Seria No. Us002 Date May 1, 2015
Power DC3V Temperature 25 deg.C
Mode Trangmitting Humidity 47 %RH
modulation at 2.5kHz at 16dB over 50% ENGINEER Kenichi Adachi
(Freg. = Frequency)
Power Channel  |Tested Reading Cable Attenuator |Reult Limit Margin
Setting Freg.
[MHZ]
High Low 946.125
power
High 949.875
Low Low 946.125
power
High 949.875 0.136 -83.98

Calculation formula:

Result = Reading + Cable loss + Attenuator loss
Limit = mean output power in dBm - ( 43 + 10 log10 ( mean output power in watts) ) dB =-13 dBm

There might be some 0.01 dB difference between plots and above table due to the calculation to two decimal places.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka

, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No. : 10762851S-A

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 1, 2015 ( Serial No. Us002)
Temperature / Humidity 25deg.C , 47 %RH
Engineer Kenichi Adachi
Spurious emission at antenna terminal
Tx 946.125 MHz, High power
9kHz- 150 kHz 150 kHz- 30 MHz
# Agilent RL # Agilent RL
Mkrl 135.988 kHz Mkrl 150 kHz
Ref -39 dBm #fitten 10 dB -§3.16 dBm Ref -28 dBm ftten 1@ dB -88.73 dBm
Peak Peak
Log Log
16 16
dB/ dB/
Lo WWM«W...‘" il *,%#,%;”‘@?g S M b iy I} 'Llll.k..d Lefiv ‘w‘i““‘, T TR I TP TP, o ‘W
52 \ s
Start 9.000 kHz Stop 156.868 kHz Start 150 kHz Stop 308608 MHz
#Res BH 208 Hz #UBH 528 Hz Sweep 2.279 5 (8081 pts) #Res BH 18 kHz #UBH 38 kHz Sweep 285.3 ms (3001 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axie Amplitude
1 (€3] Freq 135.988 kHz -82.1€ dEm 1 (€3] Freq 158 kHz -88.72 dEm
30 MHz- 300 MHz 300 MHz - 1 GHz
= Agilent RL # Agilent RL
Mkrl 295.65 MHz Mkrl 946.125 6 MHz
Ref 8 dBm #fitten 10 dB -78.91 dBm Ref 18 dBm ftten 26 dB 6.27 dBm
Peak Peak
Log Log
16 16
dB/ dB/
1
Fo
[ 2L P oS p—vT i v ey e I Lafv | e . ; i ; S 1 L
51 52 51 52
Start 30.00 MHz Stop 300.00 MHz Start 300.000 @ MHz Stop 1.606 006 @ GHz
#Res BH 100 kHz #UBH 388 kHz Sweep 26.13 ms (3001 pts) #Res BH 100 kHz VBH 380 kHz Sveep 67.2 ms (3081 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (€3] Freq 295,65 MHz -78.91 dEm 1 (€3] Freq 946,125 @ IMHz £.27 dBm
2 (€3] Freq 827.287 & IMHz -67.01 dEm
3 (€3] Freq EEB.52E B IMHz -64.92 dEm
1GHz-5GHz 5GHz- 10 GHz
# Agilent RL # Agilent RL
Mkrl 1.892 2 GHz Mkrl 7.091 875 GHz
Ref 8 dBm #fitten 10 dB -53.78 dBm Ref 8 dBm #fitten 10 dB -64.32 dBm
Peak Peak
Log Log
16 16
dB/ dB/
1
2 1
o = PPN —- WW‘“MWMW -
LgAv LgAv
51 52 51 52
Stare 1.800 0 GHz Stop 5.608 § GHz Start 5.800 006 GHz Stop 16.060 608 GHz
#Res BH 1 MHz YBH 3 MHz Sweep 6.933 ms (8001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 8.533 ms (8001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (€3] Freq 1.882 2 GHz -52.72 dEm 1 (€3] Freq 7.891 275 GHz -64.32 dEm
2 (€3] Freq 2.832 4 GHz ~61.85 dEm

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 10762851S-A

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 1, 2015 ( Serial No. Us002)
Temperature / Humidity 25deg.C , 47 %RH

Engineer Kenichi Adachi

Spurious emission at antenna terminal

Tx 949.875 MHz, High power

9kHz- 150 kHz 150 kHz- 30 MHz
# Agilent RL # Agilent RL
Mkrl 135.838 kHz Mkrl 150 kHz
Ref -39 dBm #fitten 10 dB -53.86 dBm Ref -28 dBm #fitten 10 dB -86.76 dBm
Peak Peak
Log Log
16 16
dB/ dB/

AU N i ——

Lefiv I S Aot b ;”m'u:u:‘l h...‘L_"r.' Lofv w
52 s |
Start 9.000 kHz - Stop 156.868 kHz Start 150 kHz Stop 308608 MHz
#Res BH 208 Hz #UBH 528 Hz Sweep 2.279 5 (8081 pts) #Res BH 18 kHz VBH 30 kHz Sweep 285.3 ms (3001 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axie Amplitude
1 (€3] Freq 135.834 kHz -82.06 dEm 1 (€3] Freq 158 kHz -86.76 dEm
30 MHz- 300 MHz 300 MHz - 1 GHz
= Agilent RL # Agilent RL
Mkrl 296.99 MHz Mkr3 653.000 0 MHz
Ret 8 dBm #Atten 10 dB -70.48 dBm Ref 18 dBm #Atten 20 dB -64.98 dBm
Peak Peak
Log Log
18 18
dB/ dB/
1
P
LgAw T - . L L-u--J' LaAw vy T vem i 4? o
51 52 51 52
Start 30.00 MHz Stop 300.66 MHz Start 300.000 9 MHz Stop 1,606 606 6 GHz
#Res BH 100 kHz #UBH 388 kHz Sweep 26.13 ms (3001 pts) #Res BH 100 kHz #UBH 388 kHz Sveep 67.2 ms (3081 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axig Amplitude
1 (€3] Freq 206.98 MHz ~78.42 dEm 1 (€3] Freq 949,275 @ MHz 6.88 dBm
2 (€3] Freq 8231.125 @ IMHz ~E5.97 dEm
3 (€3] Freq E53.808 B MHz -64.98 dEm
1GHz-5GHz 5GHz- 10 GHz
# Agilent RL # Agilent RL
Mkrl 1.899 & GHz Mkrl 7.113 125 GHz
Ret 8 dBm #Atten 10 dB -53.99 dBm Ret 8 dBm #Atten 10 dB -65.18 dBm
Peak Peak
Log Log
18 18
dB/ dB/

- —m ‘m "l % > ™ M&mﬁ i ki ‘..;

LgAv LgAv
51 52 51 52
Start 1.008 9 GHz Stop 5.668 6 GHz Start 5.000 909 GHz Stop 16.000 666 GHz
#Res BH 1 MHz YBH 3 MHz Sweep 6.933 ms (8001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 8.533 ms (8001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (€3] Freq 1.299 2 GHz -52.99 dEm 1 (€3] Freq 7.112 125 GHz ~65.18 dEm
2 (€3] Freq 2.249 & GHz ~62.36 dEm

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No.

10762851S-A

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 1, 2015 ( Serial No. Us002)
Temperature / Humidity 25deg.C , 47 %RH
Engineer Kenichi Adachi
Spurious emission at antenna terminal
Tx 946.125 MHz, Low power
9kHz- 150 kHz 150 kHz- 30 MHz
# Agilent RL # Agilent RL
Mkrl 136.623 kHz Mkrl 150 kHz
Ref -39 dBm #fitten 10 dB -53.94 dBm Ref -28 dBm #fitten 10 dB -58.18 dBm
Peak Peak
Log Log
16 16
dB/ dB/
. — T R s PYPTI ) P PR T " |
Lofiv WWMMM oWt i T PP Lafv ¥
52 | s
Start 9.000 kHz Stop 156.868 kHz Start 150 kHz Stop 308608 MHz
#Res BH 208 Hz #UBH 528 Hz Sweep 2.279 5 (8081 pts) #Res BH 18 kHz VBH 30 kHz Sweep 285.3 ms (3001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axie Amplitude
1 (€3] Freq 136.023 kHz -82.94 dEm 1 (€3] Freq 158 kHz -89.12 dEm
30MHz- 300 MHz 300MHz-1GHz
= Agilent RL # Agilent RL
Mkrl 295.65 MHz Mkrl 946.125 6 MHz
Ref 8 dBm #fitten 10 dB -81.98 dBm Ref 18 dBm ftten 26 dB -7.38 dBm
Peak Peak
Log Log ]
16 16
dB/ dB/
1
Lo " PP VYU PRI A i w7 Lofv [ R P pre v " .
51 52 51 52
Start 30.00 MHz Stop 300.00 MHz Start 300.000 @ MHz Stop 1.606 006 @ GHz
#Res BH 100 kHz VBH 380 kHz Sweep 26.13 ms (3001 pts) #Res BH 100 kHz VBH 380 kHz Sveep 67.2 ms (3081 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (€3] Freq 295,65 MHz -81.92 dEm 1 (€3] Freq G46.125 @ IMHz -7.38 dBm
1GHz-5GHz 5GHz- 10 GHz
# Agilent RL # Agilent RL
Mkrl 3.206 @ GHz Mkrl 7.035 625 GHz
Ref 8 dBm #fitten 10 dB -67.68 dBm Ref 8 dBm #fitten 10 dB -66.80 dBm
Peak Peak
Log Log
16 16
dB/ dB/
. 4
o m e e i ey b i ]
LgAv LgAv
51 52 51 52
Stare 1.800 0 GHz Stop 5.608 § GHz Start 5.800 006 GHz Stop 16.060 608 GHz
#Res BH 1 MHz YBH 3 MHz Sweep 6.933 ms (8001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 8.533 ms (8001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (€3] Freq 3.206 @ GHz ~E67.68 dEm 1 (€3] Freq 7.835 B2E GHz ~E6.08 dEm

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test Report No.

10762851S-A

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date May 1, 2015 ( Serial No. Us002)
Temperature / Humidity 25deg.C , 47 %RH
Engineer Kenichi Adachi
Spurious emission at antenna terminal
Tx 949.875 MHz, Low power
9kHz- 150 kHz 150 kHz- 30 MHz
# Agilent RL # Agilent RL
Mkrl 136.006 kHz Mkrl 150 kHz
Ref -39 dBm #fitten 10 dB -53.98 dBm Ref -28 dBm #fitten 10 dB -58.44 dBm
Peak Peak
Log Log
16 16
dB/ dB/
N SEEE ) Y .
Lo L W“"‘“"""W\Mrfﬁm N e ;:'.101.1‘:.*,..*“ e | LoAy it
52 | s
Start 9.000 kHz " Stop 156.868 kHz Start 150 kHz Stop 308608 MHz
#Res BH 208 Hz #UBH 528 Hz Sweep 2.279 5 (8081 pts) #Res BH 18 kHz VBH 30 kHz Sweep 285.3 ms (3001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axie Amplitude
1 (€3] Freq 136.08E kHz -82.92 dEm 1 (€3] Freq 158 kHz -88.44 dEm
30MHz- 300 MHz 300MHz-1GHz
= Agilent RL # Agilent RL
Mkrl 296.86 MHz Mkrl 949.875 6 MHz
Ref 8 dBm #fitten 10 dB -81.35 dBm Ref 18 dBm ftten 26 dB -7.72 dBm
Peak Peak
Log Log L
16 16
dB/ dB/
1
Lofv [ o VIR SO Y - 2 LRy ] e - o oo
51 52 51 52
Start 30.00 MHz Stop 300.00 MHz Start 300.000 @ MHz Stop 1.606 006 @ GHz
#Res BH 100 kHz VBH 380 kHz Sweep 26.13 ms (3001 pts) #Res BH 100 kHz VBH 380 kHz Sveep 67.2 ms (3081 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axig Amplitude
1 (€3] Freq 206.86 MHz -81.35 dEm 1 (€3] Freq 949,275 @ MHz -7.72 dBm
1GHz-5GHz 5GHz- 10 GHz
# Agilent RL # Agilent RL
Mkrl 3.089 5 GHz Mkrl 7.073 125 GHz
Ref 8 dBm #fitten 10 dB -67.31 dBm Ref 8 dBm #fitten 10 dB -65.51 dBm
Peak Peak
Log Log
16 16
dB/ dB/
1
T ——— A z WW&“"“‘ ¥ i b
LgAv LgAv
51 52 51 52
Stare 1.800 0 GHz Stop 5.608 § GHz Start 5.800 006 GHz Stop 16.060 608 GHz
#Res BH 1 MHz YBH 3 MHz Sweep 6.933 ms (8001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 8.533 ms (8001 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (€3] Freq 3.889 & GHz -67.31 dEm 1 (€3] Freq 7.873 125 GHz ~E5.51 dEm

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test Report No. : 10762851S-A

Revised date  : November 11, 2015

DATA OF RADIATED EMISSION (SUBSTITUTION) TEST

UL Japan,Inc. Shonan EMC Lab. No.1 Semi-Anechoic Chamber
Date : 2015/04/28

Company : Audio-Technica Corporation Mode : Tx, CW, 946.125 MHz (High power)
Kmd Of EUT . UHF SYNTHESIZED WIRELESS TRANSMITTER order No_ : 10762851 s

Model No. : ATW-T6001 S Power : DC 3V (battery)

Serial No. : US002 Temp./Humi. : 25 deg.C / 49 %RH

Remarks : EUT axis: H: X, V: Y

Limit: FCC 74.861 (e) (6) -13dBm ERP

Engineer : Kenichi Adachi
<< ERP DATA >>
Reading ERP . .
No. Frea <AV> SG Level Anf.l.-éain Lgs Result Limit Margin Pola. Height | Angle AntT¥vpe Comment
[MHz] [dBuV] [dBm] [dBi] [dB] [dBm] [dBm] [dB] [cm] | [deg] )
1 174.417 29.4 -65.2 22 129 -78.1 -13.0 65.1| Hori. 186 225 Dipol RMS-av
2 650.500 36.0 -43.7 2.2 16.1 -59.8] -13.0 46.8| Hori. 148 231 Dipol RMS-av
3 827.875 334 -42.8 22 171 -59.9 -13.0 46.9( Hori. 110 260 Dipol RMS-av
4 942.808 219 -52.0 22 17.6 -69.6 -13.0 56.6( Hori. 100 247 Dipol RMS-av
5 944.000 16.9 -58.7 2.2 17.6 -76.3 -13.0 63.3| Hori. 100 247 Dipol RMS-av
6 952.000 15.4 -59.8 22 17.7 -717.5 -13.0 64.5( Hori. 100 247 Dipol RMS-av
7 184.790 16.1 -86.0 22 13.0 -99.0 -13.0 86.0| Vert. 184 158 Dipol RMS-av
8 650.500 33.1 -44.3 2.2 16.1 -60.4] -13.0 47.4| Vert. 100 240 Dipol RMS-av
9 827.875 315 -41.9 22 171 -59.0 -13.0 46.0( Vert. 134 228 Dipol RMS-av
10 942.808 185 -54.0 2.2 17.6 -71.6] -13.0 58.6( Vert. 113 206 Dipol RMS-av
11 944.000 16.2 -58.9 2.2 17.6 -76.5] -13.0 63.5( Vert. 113 206 Dipol RMS-av
12 952.000 15.2 -59.1 22 17.7 -76.8 -13.0 63.8| Vert. 113 206 Dipol RMS-av

Calculation:Result [dBm] =SG level [dB] +Tx Ant Gain [dBi] -Tx Loss (Cable+ATT) [dB] -2.15 [dB]
Tx Ant: 120MHz turned Dipole (30M-120M), Dipole (120M-1G) / Rx-Ant: Biconical (25M-300M), Logperiodic (33030Mf—5126)
0
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Test Report No. :

10762851S-A

Revised date  : November 11, 2015

DATA OF RADIATED EMISSION (SUBSTITUTION) TEST

UL Japan,Inc. Shonan EMC Lab. No.3 Semi-Anechoic Chamber

Date : 2015/05/07

Company Audio-Technica Corporation Mode Tx, CW, 946.125 MHz (High power)
Kind of EUT UHF SYNTHESIZED WIRELESS TRANSMITTER  Qrder No. 10762851S
Model No. ATW-T6001 S Power DC 3V (battery)
Serial No. Us002 Temp./Humi. 25 deg.C / 42 %RH
Remarks EUT axis: H: X, V: Y
Limit : FCC 74.861 (e) (6) -13dBm ERP
Engineer Kenichi Adachi
<< ERP DATA >>
Reading ER . .
No. Frea <AV> SG Level Anf.l.-éain Loss Result Limit Margin Pola. Height | Angle AntT¥vpe Comment
[MHz] [dBuV] [dBm] [dBi] [dB] [dBm] [dBm] [dB] [cm] | [deg] )
1 1892.249 53.5 -38.8 9.7 5.6 -36.9 -13.0 23.9( Hori. 100 284| Horn X, Av:RMS-av
2 2838.374 40.0 -52.3 10.8 6.9 -50.6] -13.0 37.6| Hori. 100 287| Horn X, Av:RMS-av
3 3784.500 371 -55.0 12.0 8.1 -53.3 -13.0 40.3| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
4 4730.625 37.0 -53.0 12.2 9.1 -52.1 -13.0 39.1| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
5 5676.750 36.1 -50.0 12.3 10.0 -499] -13.0 36.9| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
6 6622.875 36.2 -47.0 113 10.8 -48.7 -13.0 35.7| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
7 7569.000 37.3 -45.0 10.4 11.6 -48.4 -13.0 35.4| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
8 8515.125 37.9 -41.0 114 124 -4421 -13.0 31.2| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
9 9461.250 38.1 -39.0 11.0 13.1 -43.3 -13.0 30.3| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
10 1892.249 52.0 -42.4 9.7 5.6 -40.5] -13.0 27.5| Vert. 121 268 Horn Y, Av:RMS-av
1 2838.374 38.1 -59.0 10.8 6.9 -57.3] -13.0 44.3| Vert. 120 264 Horn Y, Av:RMS-av
12 3784.500 37.0 -55.0 12.0 8.1 -53.3 -13.0 40.3| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
13 4730.625 36.9 -54.0 122 9.1 -53.1 -13.0 40.1| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
14 5676.750 36.0 -50.0 123 10.0 -49.9 -13.0 36.9( Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
15 6622.875 36.1 -47.0 113 10.8 -48.7 -13.0 35.7| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
16 7569.000 37.2 -45.0 104 11.6 -484 -13.0 35.4| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
17 8515.125 38.0 -42.0 11.4 12.4 -452 -13.0 32.2| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
18 9461.250 38.0 -40.0 11.0 13.1 -443|1 -13.0 31.3| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level

Calculation:Result [dBm] =SG level [dB] +Tx Ant Gain [dBi] -Tx Loss (Cable) [dB] -2.15 [dB]

Tx Antenna: Horn (1G-40G) / Rx-Antenna: Horn (1G-40G)
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Test Report No. :

10762851S-A

Revised date  : November 11, 2015

DATA OF RADIATED EMISSION (SUBSTITUTION) TEST

UL Japan,Inc. Shonan EMC Lab. No.1 Semi-Anechoic Chamber

Date : 2015/04/29

Company : Audio-Technica Corporation Mode : Tx, CW, 949.875 MHz (High power)
Kind of EUT : UHF SYNTHESIZED WIRELESS TRANSMITTER  Qrder No. : 10762851S
Model No. : ATW-T6001 S Power : DC 3V (battery)
Serial No. : US002 Temp./Humi. : 25 deg.C / 49 %RH
Remarks : EUT axis: H: X, V: Y
Limit: FCC 74.861 (e) (6) -13dBm ERP
Engineer : Kenichi Adachi
<< ERP DATA >>
Reading ERP | .
No. Frea <AV> 5G Level Anf.l.-éain Loss Result Limit Margin Pola. Height | Angle AntT¥vpe Comment
[MHz] [dBuV] [dBm] [dBi] [dB] [dBm] [dBm] [dB] [cm] [deg] )
1 174.726 28.6 -66.2 2.2 129 -79.1 -13.0 66.1| Hori. 184 223 Dipol RMS-av
2 653.0000 310 -488 22|  16.1 -649| -130| 51.9| Hori. | 149 209| Dipol |RMS-av
3 831.124 27.8 -47.7 2.2 171 -64.8 -13.0 51.8| Hori. 108 233 Dipol RMS-av
4 871.874 28.0 -47.6 2.2 17.3 -64.9 -13.0 51.9| Hori. 108 233 Dipol RMS-av
5 944000 155| -59.7 22| 176| -77.3| -130| 64.3| Hori. | 100 245 Dipol |RMS-av
6 952.000 16.4 -575 2.2 17.7 -75.2 -13.0 62.2| Hori. 100 245 Dipol RMS-av
7 975.874 214 -525 2.2 17.8 -70.3 -13.0 57.3| Hori. 100 245 Dipol RMS-av
8 183.789| 160 -863 22| 130 -993| -130| 86.3| Vert. | 182 156 Dipol |RMS-av
9 653.000 31.1 -47.7 2.2 16.1 -63.8 -13.0 50.8| Vert. 124 224 Dipol RMS-av
10 831.124| 255 -46.6 22| 171 -63.7| -130| 507| vert. | 133 228 Dipol |RMS-av
1 871.874| 257| -465 22| 173  -s38| -130| 508| vert. | 133 228| Dipol |RMS-av
12 944.000 154 -589 2.2 176 -76.5 -13.0 63.5| Vert. 115 253 Dipol RMS-av
13 952000 162| -56.8 22| 177 -745] -130] 615| vert. | 115 253| Dipol |RMS-av
14 975.874 211 -51.7 2.2 17.8 -69.5 -13.0 56.5| Vert. 115 253 Dipol RMS-av

Calculation:Result [dBm] =SG level [dB] +Tx Ant Gain [dBi] -Tx Loss (Cable+ATT) [dB] -2.15 [dB]
Tx Ant: 120MHz turned Dipole (30M-120M), Dipole (120M-1G) / Rx-Ant: Biconical (25M-300M), Logperiodic (33050Mf—5126)
0
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Test Report No. :

Revised date

10762851S-A

November 11, 2015

DATA OF RADIATED EMISSION (SUBSTITUTION) TEST

UL Japan,Inc. Shonan EMC Lab. No.3 Semi-Anechoic Chamber
Date : 2015/05/07

Company Audio-Technica Corporation Mode Tx, CW, 949.875 MHz (High power)
Kind of EUT UHF SYNTHESIZED WIRELESS TRANSMITTER  Qrder No. 10762851S
Model No. ATW-T6001 S Power DC 3V (battery)
Serial No. Us002 Temp./Humi. 25 deg.C / 42 %RH
Remarks EUT axis: H: X, V: Y
Limit: FCC 74.861 (e) (6) -13dBm ERP
Engineer Kenichi Adachi
<< ERP DATA >>
Reading ER . .
No. Frea <AV> SG Level Anf.l.-éain Loss Result Limit Margin Pola. Height | Angle AntT¥vpe Comment
[MHz] [dBuV] [dBm] [dBi] [dB] [dBm] [dBm] [dB] [cm] | [deg] )
1 1899.749 58.6 -33.9 9.7 5.6 -32.0 -13.0 19.0| Hori. 100 289 Horn X, Av:RMS-av
2 2849.624 45.3 -47.0 10.8 6.9 -45.3] -13.0 32.3| Hori. 100 292| Horn X, Av:RMS-av
3 3799.500 374 -55.0 12.0 8.1 -53.3 -13.0 40.3| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
4 4749.375 36.9 -53.0 12.2 9.1 -52.1 -13.0 39.1| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
5 5699.250 35.9 -50.0 12.3 10.1 -50.0] -13.0 37.0| Hori. 100 0 Horn X, Av:RMS-av,noise floor level
6 6649.125 35.8 -47.0 113 10.9 -48.8 -13.0 35.8| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
7 7599.000 371 -45.0 10.4 11.6 -48.4 -13.0 35.4| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
8 8548.875 38.4 -41.0 114 124 -4421 -13.0 31.2| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
9 9498.750 38.3 -39.0 11.0 13.1 -43.3 -13.0 30.3| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
10 1899.749 57.0 -37.4 9.7 5.6 -355] -13.0 22.5| Vert. 121 271 Horn Y, Av:RMS-av
11 2849.624 423 -54.9 10.8 6.9 -53.2 -13.0 40.2| Vert. 122 268| Horn Y, Av:RMS-av
12 3799.500 37.3 -55.0 12.0 8.1 -53.3 -13.0 40.3| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
13 4749.375 36.8 -54.0 122 9.1 -53.1 -13.0 40.1| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
14 5699.250 35.8 -50.0 123 10.1 -50.0 -13.0 37.0( Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
15 6649.125 35.7 -47.0 113 10.9 -48.8 -13.0 35.8| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
16 7599.000 37.0 -45.0 104 11.6 -484 -13.0 35.4| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
17 8548.875 385 -42.0 11.4 12.4 -452 -13.0 32.2| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
18 9498.750 38.4 -40.0 11.0 13.1 -443|1 -13.0 31.3| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level

Calculation:Result [dBm] =SG level [dB] +Tx Ant Gain [dBi] -Tx Loss (Cable) [dB] -2.15 [dB]

Tx Antenna: Horn (1G-40G) / Rx-Antenna: Horn (1G-40G)
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Test Report No. : 10762851S-A

Revised date  : November 11, 2015

DATA OF RADIATED EMISSION (SUBSTITUTION) TEST

UL Japan,Inc. Shonan EMC Lab. No.1 Semi-Anechoic Chamber

Date : 2015/04/29

Company : Audio-Technica Corporation Mode : Tx, CW, 946.125 MHz (Low power)
Kind of EUT : UHF SYNTHESIZED WIRELESS TRANSMITTER  Qrder No. : 10762851S
Model No. : ATW-T6001 S Power _ : DC 3V (battery)
Serial No. : US002 Temp./Humi. : 25 deg.C / 49 %RH
Remarks : EUT axis: H: X, V: Y
Limit: FCC 74.861 (e) (6) -13dBm ERP ) o .
Engineer : Kenichi Adachi
<< ERP DATA >>
Reading X e ER . .
No.|__ Free <av> | SGLeVel | antGain| Loss |“Resut | Lmt | MM | pojp | MeiOt| Andle | T ] Gomment
[MHz] [dBuV] [dBm] [dBi] [dB] [dBm] [dBm] [dB] [cm] [deg] )
1 174.437 28.8 -65.8 2.2 129 -78.7 -13.0 65.7| Hori. 185 224 Dipol RMS-av
2 650.500 20.4 -58.3 22 16.1 -74.4 -13.0 61.4| Hori. 149 228 Dipol RMS-av
3 184.785 15.7 -87.2 2.2 13.0 -100.2 -13.0 87.2( Vert. 183 155 Dipol RMS-av
4 650.500 194 -59.0 2.2 16.1 -751 -13.0 62.1| Vert. 100 237 Dipol RMS-av

Calculation:Result [dBm] =SG level [dB] +Tx Ant Gain [dBi] -Tx Loss (Cable+ATT) [dB] -2.15 [dB]
Tx Ant: 120MHz turned Dipole (30M-120M), Dipole (120M-1G) / Rx-Ant: Biconical (25M-300M), Logperiodic(33070Mf—51zG)
0
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Test Report No. :

Revised date

10762851S-A

: November 11, 2015

DATA OF RADIATED EMISSION (SUBSTITUTION) TEST

UL Japan,Inc. Shonan EMC Lab. No.3 Semi-Anechoic Chamber
Date : 2015/05/07

Company : Audio-Technica Corporation Mode Tx, CW, 946.125 MHz (Low power)
Kind of EUT . UHF SYNTHESIZED WIRELESS TRANSMITTER  Qrder No. 10762851S
Model No. ATW-T6001 S Power DC 3V (battery)
Serial No. Us002 Temp./Humi. 25 deg.C / 42 %RH
Remarks EUT axis: H: X, V: Y
Limit : FCC 74.861 (e) (6) -13dBm ERP
Engineer Kenichi Adachi
<< ERP DATA >>
Reading ER . .
No. Frea <AV> SG Level Anf.l.-éain Loss Result Limit Margin Pola. Height | Angle AntT¥vpe Comment
[MHz] [dBuV] [dBm] [dBi] [dB] [dBm] [dBm] [dB] [cm] | [deg] )
1 1892.249 65.9 -46.9 9.7 5.6 -45.0 -13.0 32.0( Hori. 100 291 Horn X, Av:RMS-av
2 2838.374 54.4 -54.3 10.8 6.9 -526] -13.0 39.6| Hori. 100 292| Horn X, Av:RMS-av
3 3784.500 37.3 -76.0 12.0 8.1 -74.3 -13.0 61.3| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
4 4730.625 37.2 -76.0 12.2 9.1 -751 -13.0 62.1| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
5 5676.750 36.2 -70.0 12.3 10.0 -69.9] -13.0 56.9| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
6 6622.875 36.4 -66.0 113 10.8 -67.7 -13.0 54.7( Hori. 100 0| Horn X, Av:RMS-av,noise floor level
7 7569.000 374 -65.0 10.4 11.6 -68.4 -13.0 55.4( Hori. 100 0| Horn X, Av:RMS-av,noise floor level
8 8515.125 38.0 -64.0 114 124 -67.2] -13.0 54.2| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
9 9461.250 38.2 -61.5 11.0 13.1 -65.8 -13.0 52.8| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
10 1892.249 64.4 -50.4 9.7 5.6 -485] -13.0 35.5| Vert. 120 269 Horn Y, Av:RMS-av
1 2838.374 51.6 -53.5 10.8 6.9 -51.8] -13.0 38.8| Vert. 122 271 Horn Y, Av:RMS-av
12 3784.500 37.2 -76.5 12.0 8.1 -74.8 -13.0 61.8( Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
13 4730.625 371 -76.0 122 9.1 -75.1 -13.0 62.1| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
14 5676.750 36.1 -70.0 123 10.0 -69.9 -13.0 56.9( Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
15 6622.875 36.3 -66.0 113 10.8 -67.7 -13.0 54.7( Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
16 7569.000 37.3 -65.0 104 11.6 -68.4| -13.0 55.4| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
17 8515.125 379 -65.0 11.4 12.4 -68.2 -13.0 55.2| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
18 9461.250 38.1 -63.0 11.0 13.1 -67.3] -13.0 54.3| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level

Calculation:Result [dBm] =SG level [dB] +Tx Ant Gain [dBi] -Tx Loss (Cable) [dB] -2.15 [dB]

Tx Antenna: Horn (1G-40G) / Rx-Antenna: Horn (1G-40G)
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Test Report No. : 10762851S-A

Revised date  : November 11, 2015

DATA OF RADIATED EMISSION (SUBSTITUTION) TEST

UL Japan,Inc. Shonan EMC Lab. No.1 Semi-Anechoic Chamber

Date : 2015/04/29

Company : Audio-Technica Corporation Mode : Tx, CW, 949.875 MHz (Low power)
Kind of EUT :  UHF SYNTHESIZED WIRELESS TRANSMITTER  Qrder No. : 10762851S
Model No. : ATW-T6001 S Power _ : DC 3V (battery)
Serial No. : US002 Temp./Humi. : 25 deg.C / 49 %RH
Remarks : EUT axis: H: X, V: Y
Limit: FCC 74.861 (e) (6) -13dBm ERP ) o .
Engineer : Kenichi Adachi
<< ERP DATA >>
Reading X e ER . .
No.|__ Free <av> | SGLeVel | antGain| Loss |“Resut | Lmt | MM | pojp | MeiOt| Andle | T ] Gomment
[MHz] [dBuV] [dBm] [dBi] [dB] [dBm] [dBm] [dB] [cm] [deg] )
1 174.427 28.7 -66.0 2.2 129 -789 -13.0 65.9| Hori. 184 222 Dipol RMS-av
2 653.000 20.3 -58.6 22 16.1 -74.7 -13.0 61.7| Hori. 148 232 Dipol RMS-av
3 184.449 159 -87.1 2.2 13.0 -100.1 -13.0 87.1| Vert. 182 157 Dipol RMS-av
4 653.000 19.3 -589 2.2 16.1 -75.0 -13.0 62.0| Vert. 100 230 Dipol RMS-av

Calculation:Result [dBm] =SG level [dB] +Tx Ant Gain [dBi] -Tx Loss (Cable+ATT) [dB] -2.15 [dB]
Tx Ant: 120MHz turned Dipole (30M-120M), Dipole (120M-1G) / Rx-Ant: Biconical (25M-300M), Logperiodic(33090Mf—51zG)
0
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Test Report No. :

Revised date

10762851S-A

: November 11, 2015

DATA OF RADIATED EMISSION (SUBSTITUTION) TEST

UL Japan,Inc. Shonan EMC Lab. No.3 Semi-Anechoic Chamber
Date : 2015/05/07

Company Audio-Technica Corporation Mode Tx, CW, 949.875 MHz (Low power)
Kind of EUT UHF SYNTHESIZED WIRELESS TRANSMITTER  Qrder No. 10762851S
Model No. ATW-T6001 S Power DC 3V (battery)
Serial No. Us002 Temp./Humi. 25 deg.C / 42 %RH
Remarks EUT axis: H: X, V: Y
Limit : FCC 74.861 (e) (6) -13dBm ERP
Engineer Kenichi Adachi
<< ERP DATA >>
Reading ER . .
No. Frea <AV> SG Level Anf.l.-éain Loss Result Limit Margin Pola. Height | Angle AntT¥vpe Comment
[MHz] [dBuV] [dBm] [dBi] [dB] [dBm] [dBm] [dB] [cm] | [deg] )
1 1899.749 71.6 -40.7 9.7 5.6 -38.8 -13.0 25.8( Hori. 100 290| Horn X, Av:RMS-av
2 2849.624 61.5 -47.2 10.8 6.9 -455] -13.0 32.5| Hori. 100| 291| Horn X, Av:RMS-av
3 3799.500 375 -76.0 12.0 8.1 -74.3 -13.0 61.3| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
4 4749.375 37.0 -76.0 12.2 9.1 -751 -13.0 62.1| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
5 5699.250 36.0 -70.0 12.3 10.1 -70.0] -13.0 57.0| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
6 6649.125 359 -66.0 113 10.9 -67.8 -13.0 54.8( Hori. 100 0| Horn X, Av:RMS-av,noise floor level
7 7599.000 37.2 -65.0 10.4 11.6 -68.4 -13.0 55.4( Hori. 100 0| Horn X, Av:RMS-av,noise floor level
8 8548.875 38.5 -64.0 114 124 -67.2] -13.0 54.2| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
9 9498.750 384 -61.0 11.0 13.1 -65.3 -13.0 52.3| Hori. 100 0| Horn X, Av:RMS-av,noise floor level
10 1899.749 70.5 -41.8 9.7 5.6 -39.9| -13.0 26.9| Vert. 119 269 Horn Y, Av:RMS-av
1 2849.624 60.6 -44.5 10.8 6.9 -428] -13.0 29.8| Vert. 120 271| Horn Y, Av:RMS-av
12 3799.500 374 -76.5 12.0 8.1 -74.8 -13.0 61.8( Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
13 4749.375 36.9 -76.0 122 9.1 -75.1 -13.0 62.1| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
14 5699.250 359 -70.0 123 10.1 -70.0 -13.0 57.0( Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
15 6649.125 35.8 -66.0 113 10.9 -67.8 -13.0 54.8( Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
16 7599.000 371 -65.0 104 11.6 -68.4| -13.0 55.4| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
17 8548.875 384 -64.5 11.4 12.4 -67.7 -13.0 54.7| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level
18 9498.750 38.3 -63.0 11.0 13.1 -67.3] -13.0 54.3| Vert. 100 0| Horn Y, Av:RMS-av,noise floor level

Calculation:Result [dBm] =SG level [dB] +Tx Ant Gain [dBi] -Tx Loss (Cable) [dB] -2.15 [dB]

Tx Antenna: Horn (1G-40G) / Rx-Antenna: Horn (1G-40G)
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Test Report No. : 10762851S-A

Revised date  : November 11, 2015

Field strength of spuriousradiation (Emission masks)

UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
Company Audio-Technica Corporation
Equipment UHF SYNTHESIZED WIRELESS TRANSMITTER Regulation FCC part 74, section 74.861(e)(6)
Model ATW-T6001 S
Serial No. Us002 Date May 1, 2015
Power DC3V Temperature 25deg.C
Mode Transmitting High power Humidity 47 %RH
modulation at 2.5kHz at 16dB over 50% ENGINEER Kenichi Adachi
Tx 946.125 MHz Tx 949.875 MHz
% Agilent RL % Agilent RL
Mkrl 946.132 61 MHz Mkrl 949.882 56 MHz
5;;{?(.46 dBn Atten 20 dB , -0.04 dBm 552;(.13 dBn Atten 20 dB _ -8.12 dBm
i At i And
il [T
Lafw / \ Lafw / \
51 52 f \ 51 52 J] \
M3 FC M3 FC
E(DSR M“‘MM i E(DSR o ! \W"'"W
DE@Ik it JLJ.M M MWMWL. DE@.k ol M WMW »
Swp L N g Swp T R
Center 946,125 66 MHz Span 312.5 kHz Center 949.875 66 MHz Span 312.5 kHz
#Res BH 3.3 kHz VBN 10 kHz Sweep 74.67 ms (8001 pts) #Res BH 3.3 kHz VBH 10 kHz Sweep 74.67 ms (8001 pts)

(Refer ence none-modulation chart) (Refer ence none-modulation chart)

% Agilent RL % Agilent RL
Mkrl 946.124 25 MHz Mkrl 949.873 82 MHz
Ref 6.46 dBm fAtten 26 dB 6.46 dBm Ref 6.13 dBm fAtten 26 B & 6.13 dBm
#Peak #Peak
Log Log
18 18
dB/ ) ] dB/ / \
LaAv /“j L. LaAv r( \
51 52 \\ 51 52 )r\
M3 FC M3 FC
A . b, A . -
£(1: T Ty £(1: [T i
250k | . M MW’“ bl g, £250k LI, W WM by
Swp RO R Swp Lo

Center 946,125 80 MHz
#Res BH 3.3 kHz

Span 312.5 kHz
Sweep 74.67 ms (8001 prs)

Center 949.875 00 MHz
wRes BH 3.3 kHz

Span 312.5 kHz

VBHW 10 kHz VBKW 10 kHz Sweep 74.67 ms (8001 pts)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, K anagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No. : 10762851S-A

Revised date  : November 11, 2015

Field strength of spuriousradiation (Emission masks)

UL Japan, Inc. Shonan EMC Lab.

No.5 Shielded Room
Company Audio-Technica Corporation
Equipment UHF SYNTHESIZED WIRELESS TRANSMITTER Regulation FCC part 74, section 74.861(e)(6)
Model ATW-T6001 S
Serial No. Us002 Date May 1, 2015
Power DC3V Temperature 25deg.C
Mode Transmitting Low power Humidity 47 %RH
modulation at 2.5kHz at 16dB over 50% ENGINEER Kenichi Adachi
Tx 946.125 MHz Tx 949.875 MHz
% Agilent RL % Agilent RL
Mkrl 946.132 81 MHz Mkrl 949.882 84 MHz
55;7.29 dBm #Atten 10 dB , -13.77 dBm 55;7.55 dBm #ftten 18 dB _ -13.98 dBm
m A m Al
il [T
Lafw / \ Lafw / \
51 52 } \ 51 82 / \
M3 FC M3 FC
BA i iy, AR L "
£ T i £ i i
Bt e N WWWJ.W_ L Bt i MWWW W‘M’W\ww e
Swp [ Ko Swp [T N
Center 946.125 @6 MHz Span 312.5 kHz Center 949.875 66 MHz Span 312.5 kHz
#Res BH 3.3 kHz UBH 1@ kHz Sweep 74.67 ms (8001 pts) #Res BN 3.3 kHz YBKW 10 kHz Sweep 74.67 ms (8001 pts)

(Refer ence none-modulation chart)

(Refer ence none-modulation chart)

% Agilent

Ref -7.29 dBm

RL
Mkrl 946.123 98 MHz

#Aten 18 dB -7.29 dBm

#Peak
Log

18
dB/

LaAv

$1 52

\
il

M3 FC

£(f
250k

Swp

TP PR

% Agilent

Ref -7.35 dBm

RL
Mkrl 949.874 37 MHz

#Atten 16 dB o -7.55 dBm

#Peak
Log

18
dB/

LaAv

$1 52

M3 FC

£(f

£5ek|

wmﬂm "

Swp

Center 946,125 80 MHz

#Res BH 3.3 kHz

VBH 10 kHz

Span 312.5 kHz
Sweep 74.67 ms (8001 prs)

Center 949.875 00 MHz

Span 312.5 kHz

wRes BH 3.3 kHz

VBHW 10 kHz

Sweep 74.67 ms (8001 prs)

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, K anagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.

: 10762851S-A

: November 11, 2015

Freguency Stability

Company Audio-Technica Corporation
Equipment

Model ATW-T6001 S

Serial No. Us002

Power DC3V

Mode Transmitting 946.125 MHz

High power (*High power mode and Low power mode same tol erance)

Temperature Variation: -30 deg.C

UHF SYNTHESIZED WIRELESS TRANSMITTER

UL Japan, Inc.

Shonan EMC Lab. No.5 Shielded room

Regulation

Date
Temperature
Humidity
ENGINEER

FCC part 74 section 74.861(€)(4)

May 11, 2015
25deg.C

32 %RH

Y osuke Ishikawa

Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 946.1250 | 946.124636 | -0.000364 -0.00004 0.005
after 2 minutes 946.1250 | 946.124562 | -0.000438 -0.00005 0.005
after 5 minutes 946.1250 | 946.124728 | -0.000272 -0.00003 0.005
after 10 minutes 946.1250 | 946.124856 | -0.000144 -0.00002 0.005
Temperature Variation: -20 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 946.1250 | 946.124391 | -0.000609 -0.00006 0.005
after 2 minutes 946.1250 | 946.124324 | -0.000676 -0.00007 0.005
after 5 minutes 946.1250 | 946.124352 | -0.000648 -0.00007 0.005
after 10 minutes 946.1250 | 946.124340 | -0.000660 -0.00007 0.005
Temperature Variation: -10 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 946.1250 | 946.124240 | -0.000760 -0.00008 0.005
after 2 minutes 946.1250 | 946.124234 | -0.000766 -0.00008 0.005
after 5 minutes 946.1250 | 946.124234 | -0.000766 -0.00008 0.005
after 10 minutes 946.1250 | 946.124234 | -0.000766 -0.00008 0.005
Temperature Variation: 0deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 946.1250 | 946.124313 | -0.000687 -0.00007 0.005
after 2 minutes 946.1250 | 946.124326 | -0.000674 -0.00007 0.005
after 5 minutes 946.1250 | 946.124369 | -0.000631 -0.00007 0.005
after 10 minutes 946.1250 | 946.124374 | -0.000626 -0.00007 0.005
Temperature Variation: 10 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 946.1250 | 946.124517 | -0.000483 -0.00005 0.005
after 2 minutes 946.1250 | 946.124590 | -0.000410 -0.00004 0.005
after 5 minutes 946.1250 | 946.124592 | -0.000408 -0.00004 0.005
after 10 minutes 946.1250 | 946.124596 | -0.000404 -0.00004 0.005

(reference)
difference by
data of normal
condition
0.0486 ppm

-0.0211 ppm

0.1564 ppm
0.2928 ppm

-0.2103 ppm
-0.2727 ppm
-0.2410 ppm
-0.2526 ppm

-0.3699 ppm
-0.3678 ppm
-0.3657 ppm
-0.3646 ppm

-0.2928 ppm
-0.2706 ppm
-0.2230 ppm
-0.2167 ppm

-0.0772 ppm

0.0085 ppm
0.0127 ppm
0.0180 ppm

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

Telephone
Facsimile

: +81 463 50 6401

43 of 52



Test Report No. : 10762851S-A
Freguency Stability
Temperature Variation: 20 deg.C (reference)
Origind Measure Frequency Frequency Limit difference by
Test Conditions Frequency Frequency Error torerance data of normal
(MHz) (MHz) (MH2z) (%) (%) condition
startup 946.1250 | 946.124590 -0.000410 -0.00004 0.005
after 2 minutes 946.1250 | 946.124582 -0.000418 -0.00004 0.005
after 5 minutes 946.1250 | 946.124580 -0.000420 -0.00004 0.005
after 10 minutes 946.1250 | 946.124579 -0.000421 -0.00004 0.005
Temperature Variation: 30 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 946.1250 | 946.124478 -0.000522 -0.00006 0.005] -0.1184 ppm
after 2 minutes 946.1250 | 946.124433 -0.000567 -0.00006 0.005] -0.1575 ppm
after 5 minutes 946.1250 | 946.124423 -0.000577 -0.00006 0.005] -0.1659 ppm
after 10 minutes 946.1250 | 946.124422 -0.000578 -0.00006 0.005] -0.1659 ppm
Temperature Variation: 40 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 946.1250 | 946.124218 -0.000782 -0.00008 0.005] -0.3932 ppm
after 2 minutes 946.1250 | 946.124185 -0.000815 -0.00009 0.005] -0.4196 ppm
after 5 minutes 946.1250 | 946.124186 -0.000814 -0.00009 0.005] -0.4164 ppm
after 10 minutes 946.1250 | 946.124185 -0.000815 -0.00009 0.005] -0.4164 ppm
Temperature Variation: 50 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 946.1250 | 946.124016 -0.000984 -0.00010 0.005] -0.6067 ppm
after 2 minutes 946.1250 | 946.123957 -0.001043 -0.00011 0.005] -0.6606 ppm
after 5 minutes 946.1250 | 946.123947 -0.001053 -0.00011 0.005] -0.6690 ppm
after 10 minutes 946.1250 | 946.123941 -0.001059 -0.00011 0.005] -0.6743 ppm

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Revised date

Test Report No.

: 10762851S-A

: November 11, 2015

Freguency Stability

Company Audio-Technica Corporation
Equipment

Model ATW-T6001 S

Serial No. Us002

Power DC3V

Mode Transmitting 949.875 MHz

High power (*High power mode and Low power mode same tol erance)

Temperature Variation: -30 deg.C

UHF SYNTHESIZED WIRELESS TRANSMITTER

UL Japan, Inc.

Shonan EMC Lab. No.5 Shielded room

Regulation

Date
Temperature
Humidity
ENGINEER

FCC part 74 section 74.861(€)(4)

May 11, 2015
25deg.C

32 %RH

Y osuke Ishikawa

Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 949.8750 | 949.874852 | -0.000148 -0.00002 0.005
after 2 minutes 949.8750 | 949.874873 | -0.000127 -0.00001 0.005
after 5 minutes 949.8750 | 949.874879 | -0.000121 -0.00001 0.005
after 10 minutes 949.8750 | 949.874897 | -0.000103 -0.00001 0.005
Temperature Variation: -20 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 949.8750 | 949.874442 | -0.000558 -0.00006 0.005
after 2 minutes 949.8750 | 949.874339 | -0.000661 -0.00007 0.005
after 5 minutes 949.8750 | 949.874346 | -0.000654 -0.00007 0.005
after 10 minutes 949.8750 | 949.874326 | -0.000674 -0.00007 0.005
Temperature Variation: -10 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 949.8750 | 949.874236 | -0.000764 -0.00008 0.005
after 2 minutes 949.8750 | 949.874234 | -0.000766 -0.00008 0.005
after 5 minutes 949.8750 | 949.874226 | -0.000774 -0.00008 0.005
after 10 minutes 949.8750 | 949.874227 | -0.000773 -0.00008 0.005
Temperature Variation: 0deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 949.8750 | 949.874332 | -0.000668 -0.00007 0.005
after 2 minutes 949.8750 | 949.874346 | -0.000654 -0.00007 0.005
after 5 minutes 949.8750 | 949.874325 | -0.000675 -0.00007 0.005
after 10 minutes 949.8750 | 949.874316 | -0.000684 -0.00007 0.005
Temperature Variation: 10 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 949.8750 | 949.874573 | -0.000427 -0.00004 0.005
after 2 minutes 949.8750 | 949.874593 | -0.000407 -0.00004 0.005
after 5 minutes 949.8750 | 949.874594 | -0.000406 -0.00004 0.005
after 10 minutes 949.8750 | 949.874592 | -0.000408 -0.00004 0.005

(reference)
difference by
data of normal
condition
0.2579 ppm
0.2958 ppm
0.3085 ppm
0.3316 ppm

-0.1737 ppm
-0.2664 ppm
-0.2527 ppm
-0.2695 ppm

-0.3906 ppm
-0.3769 ppm
-0.3790 ppm
-0.3737 ppm

-0.2895 ppm
-0.2590 ppm
-0.2748 ppm
-0.2800 ppm

-0.0358 ppm

0.0011 ppm
0.0084 ppm
0.0105 ppm

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

Telephone
Facsimile

: +81 463 50 6401
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Test Report No. :

10762851S-A

Freguency Stability

Temperature Variation: 20 deg.C

Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 949.8750 | 949.874607 | -0.000393 -0.00004 0.005
after 2 minutes 949.8750 | 949.874592 | -0.000408 -0.00004 0.005
after 5 minutes 949.8750 | 949.874586 | -0.000414 -0.00004 0.005
after 10 minutes 949.8750 | 949.874582 | -0.000418 -0.00004 0.005
Temperature Variation: 30 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 949.8750 | 949.874438 | -0.000562 -0.00006 0.005
after 2 minutes 949.8750 | 949.874423 | -0.000577 -0.00006 0.005
after 5 minutes 949.8750 | 949.874426 | -0.000574 -0.00006 0.005
after 10 minutes 949.8750 | 949.874426 | -0.000574 -0.00006 0.005
Temperature Variation: 40 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 949.8750 | 949.874276 | -0.000724 -0.00008 0.005
after 2 minutes 949.8750 | 949.874207 | -0.000793 -0.00008 0.005
after 5 minutes 949.8750 | 949.874194 | -0.000806 -0.00008 0.005
after 10 minutes 949.8750 | 949.874185 | -0.000815 -0.00009 0.005
Temperature Variation: 50 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MHz) (MHz) (MHz) (%) (%)
startup 949.8750 | 949.873960 | -0.001040 -0.00011 0.005
after 2 minutes 949.8750 | 949.873940 | -0.001060 -0.00011 0.005
after 5 minutes 949.8750 | 949.873938 | -0.001062 -0.00011 0.005
after 10 minutes 949.8750 | 949.873939 | -0.001061 -0.00011 0.005

(reference)
difference by
data of normal
condition

-0.1779 ppm
-0.1779 ppm

-0.1684 ppm
-0.1642 ppm

-0.3485 ppm
-0.4053 ppm
-0.4127 ppm
-0.4179 ppm

-0.6811 ppm
-0.6864 ppm
-0.6822 ppm
-0.6769 ppm

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test Report No. :

10762851S-A

: November 11, 2015

Freguency Stability

FCC part 74 section 74.861(€)(4)

(reference)
difference by
data of normal
condition

-0.0815 ppm
-0.0656 ppm
-0.0499 ppm
-0.0303 ppm

-0.0657 ppm
-0.0547 ppm
-0.0391 ppm
-0.0193 ppm

-0.0737 ppm
-0.0670 ppm
-0.0437 ppm

UL Japan, Inc.
Shonan EMC Lab. No.5 Shielded room
Company Audio-Technica Corporation Regulation
Equipment UHF SYNTHESIZED WIRELESS TRANSMITTER
Mode ATW-T6001 S Date May 10, 2015
Serial No. Us002 Temperature 25deg.C
Power DC3V Humidity 47 %RH
Mode Transmitting 946.125 MHz ENGINEER Kenichi Adachi
High power (*High power mode and Low power mode same tol erance)
Voltage Variation: DC 3.45V_(Reference data)
Temperature Variation: 20 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MH2) (MH2) (MH2) (%) (%)
startup 946.1250 | 946.124457 -0.000543 -0.00006 0.005
after 2 minutes 946.1250 | 946.124452 -0.000548 -0.00006 0.005
after 5 minutes 946.1250 | 946.124451 -0.000549 -0.00006 0.005
after 10 minutes 946.1250 | 946.124449 -0.000551 -0.00006 0.005
Voltage Variation: DC 3V
Temperature Variation: 20 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MH2) (MH2) (MH2) (%) (%)
startup 946.1250 | 946.124534 -0.000466 -0.00005 0.005
after 2 minutes 946.1250 | 946.124515 -0.000485 -0.00005 0.005
after 5 minutes 946.1250 | 946.124498 -0.000502 -0.00005 0.005
after 10 minutes 946.1250 | 946.124478 -0.000522 -0.00006 0.005
Voltage Variation: DC 2.55V_(Reference data)
Temperature Variation: 20 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MH2) (MH2) (MH2) (%) (%)
startup 946.1250 | 946.124472 -0.000528 -0.00006 0.005
after 2 minutes 946.1250 | 946.124463 -0.000537 -0.00006 0.005
after 5 minutes 946.1250 | 946.124461 -0.000539 -0.00006 0.005
after 10 minutes 946.1250 | 946.124460 -0.000540 -0.00006 0.005
Voltage Variation (end point voltage) : DC 1.8V
Temperature Variation: 20 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions | Frequency | Frequency Error torerance
(MH2z) (MH2z) (MH2z) Limit Limit
startup 946.1250 | 946.124464 -0.000536 -0.00006 0.005
after 2 minutes 946.1250 | 946.124451 -0.000549 -0.00006 0.005
after 5 minutes 946.1250 | 946.124457 -0.000543 -0.00006 0.005
after 10 minutes 946.1250 | 946.124457 -0.000543 -0.00006 0.005

-0.0219 ppm
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Freguency Stability

FCC part 74 section 74.861(€)(4)

(reference)
difference by
data of normal
condition

-0.0127 ppm
-0.0152 ppm
-0.0159 ppm
-0.0106 ppm

-0.0260 ppm
-0.0250 ppm
-0.0209 ppm
-0.0105 ppm

0.0007 ppm

-0.0105 ppm
-0.0095 ppm

UL Japan, Inc.
Shonan EMC Lab. No.5 Shielded room
Company Audio-Technica Corporation Regulation
Equipment UHF SYNTHESIZED WIRELESS TRANSMITTER
Mode ATW-T6001 S Date May 10, 2015
Serial No. Us002 Temperature 25deg.C
Power DC3V Humidity 47 %RH
Mode Transmitting 949.875 MHz ENGINEER Kenichi Adachi
High power (*High power mode and Low power mode same tol erance)
Voltage Variation: DC 3.45V_(Reference data)
Temperature Variation: 20 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MH2) (MH2) (MH2) (%) (%)
startup 949.8750 | 949.874473 -0.000527 -0.00006 0.005
after 2 minutes 949.8750 | 949.874465 -0.000535 -0.00006 0.005
after 5 minutes 949.8750 | 949.874460 -0.000540 -0.00006 0.005
after 10 minutes 949.8750 | 949.874456 -0.000544 -0.00006 0.005
Voltage Variation: DC 3V
Temperature Variation: 20 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MH2) (MH2) (MH2) (%) (%)
startup 949.8750 | 949.874485 -0.000515 -0.00005 0.005
after 2 minutes 949.8750 | 949.874480 -0.000520 -0.00005 0.005
after 5 minutes 949.8750 | 949.874475 -0.000525 -0.00006 0.005
after 10 minutes 949.8750 | 949.874466 -0.000534 -0.00006 0.005
Voltage Variation: DC 2.55V_(Reference data)
Temperature Variation: 20 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions Frequency Frequency Error torerance
(MH2) (MH2) (MH2) (%) (%)
startup 949.8750 | 949.874460 -0.000540 -0.00006 0.005
after 2 minutes 949.8750 | 949.874456 -0.000544 -0.00006 0.005
after 5 minutes 949.8750 | 949.874455 -0.000545 -0.00006 0.005
after 10 minutes 949.8750 | 949.874456 -0.000544 -0.00006 0.005
Voltage Variation (end point voltage) : DC 1.8V
Temperature Variation: 20 deg.C
Origind Measure Frequency Frequency Limit
Test Conditions | Frequency | Frequency Error torerance
(MH2z) (MH2z) (MH2z) Limit Limit
startup 949.8750 | 949.874486 -0.000514 -0.00005 0.005
after 2 minutes 949.8750 | 949.874470 -0.000530 -0.00006 0.005
after 5 minutes 949.8750 | 949.874466 -0.000534 -0.00006 0.005
after 10 minutes 949.8750 | 949.874462 -0.000538 -0.00006 0.005

-0.0043 ppm

UL Japan, Inc.
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Test Report No. : 10762851S-A

. __ _ _ ___ __________________________________________________________________|
APPENDIX 2

Test Instruments

EMI test equipment (1/2)

Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date
* Interval(month)
MRS-01 Radiocomunication Rohde & Schwarz CMS54 840.0009.54 AT 2015/03/10 % 12
Service Monitor
KFG-02 Programmable Function |Thurlby Thandar TG1304 156125 AT Pre Check
Generator
SPM-06 Power Meter Anritsu ML2495A 0850009 AT 2015/04/07 * 12
SPSS-01 Power Sensor Anritsu MA2444D 0738366 AT 2015/04/07 * 12
SSA-03 Spectrum Analyzer Agilent E4448A MY48250152 AT 2015/02/24 * 12
SAT10-09 Attenuator Weinschel Corp. 54A-10 W5692 AT 2014/11/21 % 12
SCC-G13 Coaxial Cable Suhner SUCOFLEX 102 31599/2 AT 2015/03/11 * 12
SOS-09 Humidity Indicator A&D AD-5681 4061484 AT 2014/12/24 % 12
SAEC-01(NSA) |Semi—Anechoic Chamber|TDK SAEC-01(NSA) 1 RE 2014/07/09 * 12
SBA-01 Biconical Antenna Schwarzbeck BBA9106 91032664 RE 2014/10/18 * 12
KAT6-04 Attenuator INMET 18N-6dB - RE 2014/12/19 * 12
SCC-A1/A3/A5 |Coaxial Cable&RF Fujikura/Fujikura/Suhne [8D2W/12DSFA/14 |-/0901-269(RF |RE 2015/04/17 * 12
/AT/A8/A13/S |Selector r/Suhner/Suhner/Suhn [1PE/141PE/141PE Selector)
RSE-01 er/TOYO /141PE/NS4906 °
SLA-01 Logperiodic Antenna Schwarzbeck UHALP9108A UHALP 9108-A |RE 2014/10/18 * 12
0888
SAT10-01 Attenuator JFW 50HF-010N - RE 2015/02/18 * 12
SAT3-09 Attenuator JFW 50HF-003N - RE 2014/09/02 * 12
SCC-A2/A4/A6 [Coaxial Cable&RF Fujikura/Fujikura/Suhne [8D2W/12DSFA/14 |-/0901-269(RF |RE 2015/04/17 * 12
/A7/A8/A13/S |Selector r/Suhner/Suhner/Suhn |1PE/141PE/141PE Selector)
RSE-01 er/TOYO /141PE/NS4906
SAF-01 Pre Amplifier SONOMA 310N 290211 RE 2015/02/18 * 12
STR-01 Test Receiver Rohde & Schwarz ESU40 100093 RE 2014/11/11 * 12
SOS-01 Humidity Indicator A&D AD-5681 4062555 RE 2014/10/30 % 12
SJM-13 Measure ASKUL - - RE -
COTS-SEMI-1 |EMI Software TSJ TEPTO-DV(RE,CE, |- RE _
RFILMF)
SSG-02 Signal Generator Agilent E8257D-540 MY48051404 RE 2015/03/02 * 12
SCC-07 Coaxial Cable Fujikura 5D2W - RE 2014/09/09 * 12
SDA-07 Dipole Antenna Schwarzbeck VHAP 1177 RE 2015/03/11 * 12
SDA-08 Dipole Antenna Schwarzbeck UHAP 1158 RE 2015/03/11 % 12
SAEC-03(NSA) |Semi—Anechoic Chamber|TDK SAEC-03(NSA) 3 RE 2014/07/14 % 12
SHA-03 Horn Antenna Schwarzbeck BBHA9120D 9120D-739 RE 2014/08/12 % 12
SCC-G04 Coaxial Cable Junkosha J12J102207-00 JUN-12-14-018|RE 2014/06/24 * 12
SAT20-01 Attenuator(above1GHz) |Agilent 8493C-020 74889 RE 2014/11/21 % 12
SFL-01 Highpass Filter MICRO-TRONICS HPM50115 001 RE 2014/11/21 * 12
SAF-06 Pre Amplifier TOYO Corporation TPAO118-36 1440491 RE 2014/05/23 % 12
SCC-G23 Coaxial Cable Suhner SUCOFLEX 104 297342/4 RE 2014/05/15 * 12
SSA-02 Spectrum Analyzer Agilent E4448A MY48250106 RE 2015/03/26 * 12
S0OS-05 Humidity Indicator A&D AD-5681 4062518 RE 2014/10/30 * 12
SJM-15 Measure ASKUL - - RE -

The expiration date of the calibration is the end of the expired month .
As for some calibrations performed after the tested dates , those test equipment have been controlled by
means of an unbroken chains of calibrations .

All equipment is calibrated with valid calibrations . Each measurement data is traceable to the national or
international standards.

Test Item:

RE: Radiated emission tests,
AT: Antenna terminal conducted tests

UL Japan, Inc.
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APPENDIX 2
Test Instruments

EMI test equipment (2/2)

Test Report No. :

10762851S-A

Humidity Chamber

Control No. Instrument Manufacturer Model No Serial No Test Item [Calibration Date *
Interval(month)
SCC-G16 Coaxial Cable Suhner SUCOFLEX 102 32704/2 RE 2015/03/11 * 12
SHA-RSO01 Horn Antenna Schwarzbeck BBHA9120D 770 RE 2014/08/12 * 12
SLP-02 Loop Antenna Rohde & Schwarz HFH2-22 100218 RE 2014/11/30 * 12
SAT6-08 Attenuator HIROSE ELECTRIC AT-406(40) - RE 2014/08/27 * 12
CO.LTD.
SCC-C1/C2/C |Coaxial Cable&RF Fujikura/Fujikura/Suhne [8D2W/12DSFA/14 |-/0901-271( |RE 2015/04/17 * 12
3/C4/C5/C10/ |Selector r/Suhner/Suhner/Suhn |1PE/141PE/141PE RF Selector)
SRSE-03 er/TOYO /141PE/NS4906
SAF-03 Pre Amplifier SONOMA 310N 290213 RE 2015/02/18 * 12
STR-06 Test Receiver Rohde & Schwarz ESCI 101259 RE 2015/03/24 * 12
STS-05 Digital Hitester Hioki 3805-50 080997828 |AT 2014/11/11 * 12
SCH-01 Temperature and Espec PL-1KT 14020837 AT 2015/04/22 * 12

The expiration date of the calibration is the end of the expired month .
As for some calibrations performed after the tested dates , those test equipment have been controlled by
means of an unbroken chains of calibrations .
All equipment is calibrated with valid calibrations . Each measurement data is traceable to the national or
international standards.

Test Item:

RE: Radiated emission tests,
AT: Antenna terminal conducted tests

UL Japan, Inc.
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